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History of this test report

Report No.

Version

Description Issued Date
FR411617-01AU 01 Initial issue of report Aug. 28, 2024
Equipment name was modified.
FR411617-01AU 02 (This report is the latest version replacing for the Sep. 05, 2024
report issued on Aug. 28, 2024)
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Summary of Test Result

Report

Ref. Std.

Result

Test Items Remark
Clause | Clause (PASS/IFAIL)
1.1.2 15.203 | Antenna Requirement PASS -
1.1.5 15.517(a) |Operational Restriction PASS -
3.1 15.207 | AC Power-line Conducted Emissions PASS -
15.503 (d) . -
3.2 /15.517(b) UWB Bandwidth PASS
3.3 15.517(e) |Peak Emissions within a 50 MHz Bandwidth PASS -
15.517(c) . . .
3.4 /15.517(d) Radiated Emissions PASS

Declaration of Conformity:

The test results with all measurement uncertainty excluded are presented in accordance with the regulation
limits or requirements declared by manufacturers.

Comments and explanations:

According to FCC §15.521(c), emission from digital circuitry used to enable the operation of the UWB
transmitter shall comply with the limits in § 15.209. Limit for given spurs at 1.2/1.6008GHz is 500uV/m, which is
53.98dBuVv/m.
Relative to this limit the spurs are PASS.

Reviewed by: Ryan Hsiao

Report Producer: Amber Chiu
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1 General Description
1.1 Information
1.1.1 RF General Information
RF General Information - BPRF#3
Frequency Channel Transmit EIRP
Range (GHz) Mode Ch. Freq. (MHz) Number Chains (Ntx) (dBm/50MHz)
3.1-10.6 uwB 7987.2 9 1 -0.36
Note 1: TransferJet uses Pi/2 shift BPSK + DSSS modulation.
Band Mode BWch (MHz) Nant
3.1-10.6GHz Ultra Wide Band 499.2 1TX
RF General Information - HPRF#1
Frequency Channel Transmit EIRP
Range (GHz) Mode Ch. Freq. (MHz) Number Chains (Ntx) (dBm/50MHz)
3.1-10.6 uwB 7987.2 9 1 -5.62
Note 1: TransferJet uses Pi/2 shift BPSK + DSSS modulation.
Band Mode BWch (MHz) Nant
3.1-10.6GHz Ultra Wide Band 499.2 1TX
RF General Information- HPRF#16
Frequency Channel Transmit EIRP
Range (GHz) Mode Ch. Freq. (MHz) Number Chains (Ntx) (dBm/50MHz)
3.1-10.6 uwB 7987.2 9 1 -4.48
Note 1: TransferJet uses Pi/2 shift BPSK + DSSS modulation.
Band Mode BWch (MHz) Nant
3.1-10.6GHz Ultra Wide Band 499.2 1TX
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1.1.2 Antenna Information

Ant. Brand Model Name Antenna Type | Connector Support Gain (dBi)
1 WNC 95XEAK15.GBD PCB I-Pex uwB 6.3
2 WNC 95XEAK15.GBM PIFA I-Pex uwB 4.2
3 WNC 95XEAK15.GBM PIFA I-Pex UwB 5.4
4 WNC 95XEAK15.GBM PIFA I-Pex UwB 6.5

Note 1: The EUT has four antennas.

For UWB function: (2TX/4RX)

Ant. 1 (port 1), Ant. 2 (port 2) could transmit.

Ant. 1 (port 1), Ant. 2 (port 2), Ant. 3 (port 3) and Ant. 4 (port 4) could receive.

1.1.3 Type of EUT

Operational Condition

EUT Power Type

From PoE

Type of EUT

Stand-alone

X
0

Combined (EUT where the radio part is fully integrated within another device)

Combined Equipment - Brand Name / Model No.:

[] |Plug-in radio (EUT intended for a variety of host systems)
Host System - Brand Name / Model No.:

] | Other:

1.1.4 Test Signal Duty Cycle

BPRF#3
Mode DC DCF(dB) T(s) VBW(Hz) 2 1/T
Ultra Wide Band 0.002 26.99 343.75u 3k
HPRF#1
Mode DC DCF(dB) T(s) VBW(Hz) 2 1/T
Ultra Wide Band 0.512 2.91 1.026m 1k
HPRF#16
Mode DC DCF(dB) T(s) VBW(Hz) 2 1/T
Ultra Wide Band 0.512 2.91 1.026m 1k
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1.1.5 Operational Restriction

= o
o Y
© o | £
Operation Restriction o| B3| =
£/ 8| S
o % s
Q
€| o| = |3
f=- S (7]
g 5| k|8
£ 2| O |a
Xl Indoor UWB devices & Fixed indoor infrastructure
Must be capable of operation only indoors. The necessity to operate with a fixed indoor |X] [[] | |X

infrastructure. [A transmitter that had been connected to the AC power lines and
operates solely through the AC mains. Or The device under test operates solely
through USB port of a PC. It is not intended to operate from any other power source
and be considered sufficient to demonstrate a fixed indoor infrastructure]

X Emissions from equipment

The emissions from equipment operated shall not be intentionally directed outside of |[X [[] |1 |X
the building in which the equipment is located, such as through a window or a
doorway, to perform an outside function, such as the detection of persons about to
enter a building. [The applicant has been informed of this requirement.]

X] Outdoor mounted antennas

The use of outdoor mounted antennas, e.g., antennas mounted on the outside of a|X |[] [ |X
building or on a telephone pole, or any other outdoors infrastructure is prohibited. [The
applicant has been informed without any outdoor mounted antennas.]

X Field disturbance sensors install

Field disturbance sensors installed inside of metal or underground storage tanks are |[[] X |0 |X
considered to operate indoors provided the emissions are directed towards the
ground. [Not applicable for this client.]

X A communications system shall transmit only

A communications system shall transmit only when the intentional radiator is sending | |[] |XI |
information to an associated receiver. [The applicant has been informed of this
requirement and is clearly stated on the user manual.]
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1.2 Testing Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

. 47 CFR FCC Part 15

. ANSI C63.10-2013

The following reference test guidance is not within the scope of accreditation of TAF:

. KDB 393764 D01 v02

. KDB 412172 D01 v01r01

1.3 Testing Location Information

Test Lab. : Sporton International Inc. Hsinhua Laboratory
X Hsinhua ADD: No.52, Huaya 1st Rd., Guishan Dist., Taoyuan City 333411, Taiwan (R.O.C.)
(TAF: 3785) | TEL: 886-3-327-3456 FAX: 886-3-327-0973
Test site Designation No. TW3785 with FCC.
Test Condition 1o Sl T?St Test Environment Test Date
No. Engineer
AC Conduction CO04-HY Ivan Chung 21.3~22.4°C | 52~54% 19/Apr/2024
(Ejrdgtsg) 03CHO2-HY | DanielLin | 23.4~23.8°C/53~58% 21/May/2024
Radiated 03CHO02-HY | Daniel Lin 23.1~23.4°C / 53~59% 25/Mar/2024~10/May/2024
Wen 33rd. ADD: No.14-1, Ln. 19, Wen 33rd St., Guishan Dist., Taoyuan City 333010, Taiwan
[
St. (R.O.C)
(TAF: 3785) | TEL: 886-3-318-0787 ‘ FAX: 886-3-318-0287
Test site Designation No. TW0008 with FCC.

1.4 Measurement Uncertainty

ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the emissions test
results be included in the report. The measurement uncertainties given below are based on a 95% confidence
level (based on a coverage factor (k=2)

Test Items Uncertainty Remark
AC Power-line Conducted Emissions 4.53 dB Confidence levels of 95%
UWB Bandwidth 0.3 MHz Confidence levels of 95%
Peak Emissions within a 50 MHz Bandwidth 4.2 dB Confidence levels of 95%
Radiated Emissions 6.38 dB Confidence levels of 95%
Temperature 0.41°C Confidence levels of 95%
Humidity 3.4 % Confidence levels of 95%
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Test Configuration of EUT

2.1 Test Condition

RF Conducted Abbreviation Remark
TnomVnom Tnom 20°C
Vnom 120V

2.2 The Worst Case Configuration

Worst Modulation Used for Conformance Testing

Mode Transmit Chains (Nx)

Test Channel Frequencies (MHz)

UwB

1

7987.2

2.3 The Worse Case Power Setting Parameter

Test Software Version Putty Release 0.62
BPRF#3
Mode Power Setting
Ultra Wide Band_Nss1_1TX(Port 1) -
7987.2MHz 53
Ultra Wide Band_Nss1_1TX(Port 2) -
7987.2MHz 43
HPRF#1
Mode Power Setting
Ultra Wide Band_Nss1_1TX(Port 1) -
7987.2MHz 5E
Ultra Wide Band_Nss1_1TX(Port 2) -
7987.2MHz 57
HPRF#16
Mode Power Setting
Ultra Wide Band_Nss1_1TX(Port 1) -
7987.2MHz 6C
Ultra Wide Band_Nss1_1TX(Port 2) -
7987.2MHz 5F
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2.4 The Worst Case Measurement Configuration

The Worst Case Mode for Following Conformance Tests

Tests Item

AC power-line conducted emissions

Condition

AC power-line conducted measurement for line and neutral

Operating Mode

PoE mode (CTX)

Radiated Emissions

1 BPRF#3
2 HPRF#1
3 HPRF#16
The Worst Case Mode for Following Conformance Tests
Tests Item UWB Bandwidth, Peak Emissions within a 50 MHz Bandwidth,

Test Condition

Radiated measurement

If EUT consist of multiple antenna assembly (multiple antenna are used in EUT
regardless of spatial multiplexing MIMO configuration), the radiated test should
be performed with highest antenna gain of each antenna type.

Operating Mode

PoE mode (CTX)

Orthogonal Planes of
EUT

1 BPRF#3
2 HPRF#1
3 HPRF#16
X Plane Y Plane Z Plane

Worst Planes of EUT
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2.5 Accessories

Accessories

Bracket Brand Name |CISCO Model Name Air-AP-Bracket-1

Bracket Brand Name |CISCO Model Name T-Rail R
Reminder: Regarding to more detail and other information, please refer to user manual.

2.6 Support Equipment

Support Equipment — AC Conduction

No. Equipment Brand Name Model Name FCCID Remark
1 RJ45 cable Power sync CAT-6E-01 - -
2 AC Power cable Power sync TPCPHNO0015 - -
POEA33U-1ATE .
3 PoE CISCO (MA-INJ-4) - Provided by Customer

Support Equipment — Radiated

No. Equipment Brand Name Model Name FCCID Remark
POEA33U-1ATE .
1 PoE CISCcO (MA-INJ-4) - Provided by Customer
RJ45 cable Power Sync CAT-6E-01 - -
AC Power Cable Power sync PW-GPC180-3 - -
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2.7 Test Setup Diagram

Test Setup Diagram — AC Line Conducted Emission Test

AC Mains
2 1

Item Connection Shielded | Length(m) Remark
1 AC Power Cable No 1.5 -
2 RJ45 Cable No 1.0 -

TEL : 886-3-3273456
FAX : 886-3-3270973
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Test Setup Diagram - Radiated Test

2 o
EUT |9r|
Item Connection Shielded | Length(m) Remark
1 AC Power Cable No 1.8 -
2 RJ45 Cable No 1.0 -

TEL : 886-3-3273456
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3 Transmitter Test Result
3.1 AC Power-line Conducted Emissions

3.1.1 AC Power-line Conducted Emissions Limit

AC Power-line Conducted Emissions Limit
Frequency Emission (MHz) Quasi-Peak Average
0.15-0.5 66 - 56 * 56 - 46 *
0.5-5 56 46
5-30 60 50
Note 1: * Decreases with the logarithm of the frequency.
3.1.2 Measuring Instruments
Refer a test equipment and calibration data table in this test report.
3.1.3 Test Procedures
Test Method
X] Refer as ANSI C63.10-2013, clause 6.2 for AC power-line conducted emissions.
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3.1.4 Test Setup

AC Power-line Conducted Emissions

cm

' Bonded to Grounplane -
1—Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back and forth in
the center forming a bundle 30 cm to 40 cm long.
2—The 1/O cables that are not connected to an accessory shall be bundled in the center. The end of the
cable may be terminated, if required, using the correct terminating impedance. The overall length shall not
exceed 1 m.
3—EUT connected to one LISN. Unused LISN measuring port connectors shall be terminated in 502 loads.
LISN may be placed on top of, or immediately beneath, reference ground plane.
3.1—All other equipment powered from additional LISN(s).
3.2—A multiple-outlet strip may be used for multiple power cords of non-EUT equipment.
3.3—LISN at least 80 cm from nearest part of EUT chassis.
4—Non-EUT components of EUT system being tested.
5—Rear of EUT, including peripherals, shall all be aligned and flush with edge of tabletop.
6—Edge of tabletop shall be 40 cm removed from a vertical conducting plane that is bonded to the ground
plane.
7—Antenna can be integral or detachable. If detachable, then the antenna shall be attached for this test.

3.1.5 Test Result of AC Power-line Conducted Emissions

Refer as Appendix A

TEL : 886-3-3273456 Page Number 1 15 of 21
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3.2 UWB bandwidth
3.2.1 UWB bandwidth Limit

UWB bandwidth Limit
XI UWB bandwidth = 500 MHz or Fractional bandwidth = 0.2; Fractional bandwidth = 2(fu—fL)/ (fn + fL)

X The UWB bandwidth of a UWB system operating under the provisions of this section must be contained
between 3100 MHz and 10,600 MHz.

3.2.2 Measuring Instruments
Refer a test equipment and calibration data table in this test report.

3.2.3 Test Procedures

Test Method
X For the UWB bandwidth shall be measured using one of the options below:

XI Refer as ANSI C63.10, clause 6.9.3 and clause 10.1 for UWB bandwidth testing.

3.2.4 Test Setup

UWB Bandwidth - Test Distance: 3m

Spectrum Analyzer | [ ].

3.2.5 Test Result of UWB Bandwidth
Refer as Appendix B
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3.3 Peak Emissions within a 50 MHz Bandwidth
3.3.1 Peak Emissions within a 50 MHz Bandwidth Limit

Peak Emissions within a 50 MHz Bandwidth Limit

Peirp =0 dBm/50MHz

3.3.2 Measuring Instruments
Refer a test equipment and calibration data table in this test report.

3.3.3 Test Procedures

Test Method

X Peak Emissions within a 50 MHz Bandwidth

X Refer as ANSI C63.10, clause 10.3.1 for radiated measurement procedure testing.

Refer as ANSI C63.10, clause 10.3.2 for measurement distance is 3m.

X
XI Refer as ANSI C63.10, clause 10.3.5 for peak detector procedure testing.
[]

Refer as ANSI C63.10, clause 10.3.6 for bandwidth conversion of peak power.
EIRPsomHz = EIRP1mHz — 20 log(1MHz/50MHz)

3.3.4 Test Setup

Peak Emissions

Spectrum Analyzer | [ ]l

3.3.5 Test Result of Peak Emissions within a 50 MHz Bandwidth
Refer as Appendix C
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3.4 Radiated Emissions

3.4.1 Radiated Emissions Limit

Radiated Emissions below 960MHz and Emissions from Digital Circuitry Limit

Frequency Range (MHz)| Field Strength (uV/m) |Field Strength (dBuV/m)| Measure Distance (m)
0.009~0.490 2400/F(kHz) 48.5-13.8 300
0.490~1.705 24000/F (kHz) 33.8-23 30

1.705~30.0 30 29 30
30~88 100 40 3
88~216 150 43.5 3

216~960 200 46 3

Note 1: Test distance for frequencies at or above 30 MHz, measurements may be performed at a distance
other than the limit distance provided they are not performed in the near field and the emissions to
be measured can be detected by the measurement equipment. When performing measurements at
a distance other than that specified, the results shall be extrapolated to the specified distance using
an extrapolation factor of 20 dB/decade (inverse of linear distance for field-strength measurements,
inverse of linear distance-squared for power-density measurements).

Note 2: Test distance for frequencies at below 30 MHz, measurements may be performed at a distance
closer than the EUT limit distance; however, an attempt should be made to avoid making
measurements in the near field. When performing measurements below 30 MHz at a closer distance
than the limit distance, the results shall be extrapolated to the specified distance by either making
measurements at a minimum of two or more distances on at least one radial to determine the proper
extrapolation factor or by using the square of an inverse linear distance extrapolation factor (40
dB/decade). The test report shall specify the extrapolation method used to determine compliance of

the EUT.
Radiated Emissions above 960MHz Limit
Frequency Range (MHz) EIRP (dBm)
960-1610 -75.3
1610-1990 -53.3
1990-3100 -51.3
3100-10600 -41.3
Above 10600 -51.3
Radiated Emissions in GPS Bands Limit
Frequency Range (MHz) EIRP (dBm)
1164-1240 -85.3
1559-1610 -85.3

3.4.2 Measuring Instruments

Refer a test equipment and calibration data table in this test report.
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3.4.3 Test Procedures

Test Method for Radiated Emissions above 960MHz

X Radiated Emissions above 960MHz

XI Refer as ANSI C63.10, clause 10.3.1 for radiated measurement procedure testing.

XI Refer as ANSI C63.10, clause 10.3.2 for measurement distance is 3m. In some cases, it may be
necessary to measure the radiated UWB emissions at a closer distance to obtain enough signal
and margin to overcome the measurement system noise floor. Distance extrapolation factor = 20
log (test distance [X m]/specific distance [3 m]) (dB)

X Refer as ANSI C63.10, clause 10.3.4 for rms detector procedure testing.

XI Refer as ANSI C63.10, clause 10.3.7 for evaluating AVG-PSD (RBW=1MHz).

XI Refer as ANSI C63.10, clause 10.3.10 for evaluating AVG-PSD in GPS Band (RBW=1kHz).

X] For radiated measurement.

X Refer as KDB 412172, clause 2.2 following eirp can be used radiated test configuration.

XI Refer as KDB 412172, clause 5 following eirp can be directly determined using the field strength.

[] Refer as KDB 412172, clause 6 following eirp can be used signal/antenna substitution techniques.

Test Method for Radiated Emissions below 960MHz and Emissions from Digital Circuitry

XI Measurements may be performed at a distance other than the limit distance provided they are not
performed in the near field and the emissions to be measured can be detected by the measurement
equipment. When performing measurements at a distance other than that specified, the results shall be
extrapolated to the specified distance using an extrapolation factor of 20 dB/decade (inverse of linear
distance for field-strength measurements, inverse of linear distance-squared for power-density
measurements).

X For the transmitter unwanted emissions shall be measured using following options below:

XI Refer as ANSI C63.10, clause 4.1.4.2.3 (Reduced VBW) — Duty cycle = 100%.

[] Refer as ANSI C63.10, clause 4.1.4.2.4 average value of pulsed emissions. Adjusted by a “duty
cycle correction factor”, derived from 20log (dwell time/100 ms). Average emission = peak
emission + 20 log (duty cycle).

XI Refer as ANSI C63.10, clause 4.1.4.2.2 measurement procedure peak limit.

X] For radiated measurement.

XI Refer as ANSI C63.10, clause 6.4 for radiated emissions below 30 MHz and test distance is 3m.

X Refer as ANSI C63.10, clause 6.5 for radiated emissions 30 MHz to 1 GHz and test distance is 3m.

X Refer as ANSI C63.10, clause 6.6 for radiated emissions above 1 GHz and test distance is 3m.

X The any unwanted emissions level shall not exceed the fundamental emission level.

3.4.4 Measurement Results Calculation

The measured Level is calculated using:
Corrected Reading: Raw(Read Level) + AF(Antenna Factor) + CL(Cable Loss) - PA(Preamp Factor)
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3.4.5 Test Setup

Radiated Emissions above 960MHz

Spectrum Analyzer | [ ].

Radiated Emissions below 960MHz and Emissions from Digital Circuitry

RE Antenna
1
| EUT ﬂl'l'_t. feed : 1~4m

_____ | | point 1
f !
1

1

1

1

Metal Full Soldered Ground Plane

Spectrum Anahyzer —
I Receiver _ e

Magnetic field tests shall be performed in the frequency range of 9 kHz to 30 MHz using a calibrated loop
antenna. Electric field tests shall be performed in the frequency range of 30 MHz to 1000 MHz using a
calibrated bi-log antenna and the frequency range of 1 GHz to 40 GHz using a calibrated horn antenna.

3.4.6 Radiated Emissions (Below 30MHz)

All amplitude of spurious emissions that are attenuated by more than 20 dB below the permissible value has
no need to be reported.

3.4.7 Test Result of Radiated Emissions
Refer as Appendix D
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4 Test Equipment and Calibration Data

Instrument for AC Conduction

Manufacturer . Calibration Calibration Due
Instrument /Brand Model No. Serial No. Spec. Date Date
EMI Test R&S ESR 102051 9kHz ~ 3.6GHz 16/May/2023 15/May/2024
Receiver
Two-Line R&S ENV 216 101295 9kHz ~ 30MHz 05/Feb/2024 04/Feb/2025
V-Network
RF Cable 5m TITAN TITAN CO04-cable-01 9 kHz~200MHz 27/Feb/2024 26/Feb/2025
Impuls SCHWARZBECK | VTSD 9561-F 9561-F041 9kHz ~ 30MHz 18/0ct/2023 17/0ct/2024
Begrenzer Puls
e Limiter
Software Sporton SENSE-EMI V5.11.3 - NCR NCR
NCR: No Calibration Required
Instrument for Radiated Test
Manufacturer . Calibration Calibration Due
Instrument Brand Model No. Serial No. Spec. Date Date
3m Semi
Anechoic SIDT FRANKONIA SAC-3M 03CHO02-HY 30MHz~1GHz 3m | 29/Jul/2023 28/Jul/’2024
Chamber
3m Semi
Anechoic SIDT FRANKONIA SAC-3M 03CHO02-HY 1GHz~18GHz 3m 28/Jull2023 27/Juli2024
Chamber
EMI Test R&S ESR 102052 OKHz~3.6GHz | 26/May/2023 | 25/May/2024
Receiver ’
Loop Antenna TESEQ HLA 6120 31244 9kHz~30MHz 19/Mar/2024 18/Mar/2025
Bilog Antenna & | SCHAFFNER / CBL6112B / 22237/ -
6dB Attenuator EMCI N-6-05 AT-N-0603 30MHz~1GHz 15/0ct/2023 14/0ct/2024
Double Ridged
Guide Horn SCHWARZBECK | BBHA 9120 D 02268 1GHz~18GHz 23/Sep/2023 22/Sep/2024
Antenna

Broadband Hom | g \wARZBECK | BBHA9170 | BBHA 9170154 | 18GHz~40GHz | 01/Jun/2023 | 31/May/2024

Antenna
RF Cable MVE 4%%'5%?” 03CHO2-cable-02 | 9kHz~30MHz | 19/Dec/2023 | 18/Deci2024
RF Cable MVE A oo | 03CHO2-cable-02 | 30MHz~1GHz | 19/Dec/2023 |  18/Deci2024
RF Cable-R03m | HUBER+SUHNER SUC%'ZLEX 03CHO2-cable-01 | 1GHz~40GHz | 15/Feb/2024 | 14/Feb/2025
Amplifier Aglient 8447D 2944A11149 | 100kHz~1.3GHz | 27/Jun/2023 | 26/Jun/2024
Microwave .
Proammitier Agilent 8449B 3008A02373 | 1GHz~26.5GHz | 24/0ct/2023 | 23/0ct/2024
Preamplifier EMC EM18G40GA 060887 18GHz ~40GHz | 05/0ct/2023 | 04/0ct/2024
Microwave EMC
Proamiter | INSTRUMENT | EMC051845BE 980241 1GHz~18 GHz | 29/Nov/i2023 | 28/Nov/2024
Spectrum -
oo R&S FSU 100203 9kHz ~ 26GHz | 14/May/2024 | 13/May/2025
Spectrum R&S FSV40 101515 9kHz~40GHz 02/Feb/2024 01/Feb/2025
Analyzer
SENSE-UWB Sporton V5.10.6D N/A N/A N/A N/A
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S L a4 Conducted Emissions at Powerline Appendix A
Summary
Mode Result Type Freq Level Limit Margin Condition
(Hz) (dBuV) (dBuV) (dB)
Mode 1 Pass QP 150k 56.42 66.00 -9.58 Line
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i Iyl Conducted Emissions at Powerline Appendix A
Result
Mode Result Type Freq Level Limit Margin Condition Comments
(Hz) (dBuV) (dBuV) (dB)
Mode 1 Pass QP 150k 56.42 66.00 -9.58 Line -
Mode 1 Pass AV 150k 40.68 56.00 -15.32 Line -
Mode 1 Pass QP 192.124k 48.75 63.93 -15.18 Line -
Mode 1 Pass AV 192.124k 36.97 53.93 -16.96 Line -
Mode 1 Pass QP 1.003M 28.95 56.00 -27.05 Line -
Mode 1 Pass AV 1.003M 23.69 46.00 -22.31 Line -
Mode 1 Pass QP 2.901M 25.66 56.00 -30.34 Line -
Mode 1 Pass AV 2.901M 21.04 46.00 -24.96 Line -
Mode 1 Pass QP 10.659M 30.23 60.00 -29.77 Line -
Mode 1 Pass AV 10.659M 2547 50.00 -24.53 Line -
Mode 1 Pass QP 26.064M 33.07 60.00 -26.93 Line -
Mode 1 Pass AV 26.064M 27.92 50.00 -22.08 Line -
Mode 1 Pass QP 151.202k 45.06 65.92 -20.86 Neutral -
Mode 1 Pass AV 151.202k 31.13 55.92 -24.79 Neutral -
Mode 1 Pass QP 428.605k 35.24 57.28 -22.04 Neutral -
Mode 1 Pass AV 428.605k 28.56 47.28 -18.72 Neutral -
Mode 1 Pass QP 1.003M 28.56 56.00 -27.44 Neutral -
Mode 1 Pass AV 1.003M 2341 46.00 -22.59 Neutral -
Mode 1 Pass QP 2.404M 25.15 56.00 -30.85 Neutral -
Mode 1 Pass AV 2.404M 20.36 46.00 -25.64 Neutral -
Mode 1 Pass QP 11.004M 30.15 60.00 -29.85 Neutral -
Mode 1 Pass AV 11.004M 25.34 50.00 -24.66 Neutral -
Mode 1 Pass QP 25.245M 37.66 60.00 -22.34 Neutral -
Mode 1 Pass AV 25.245M 32.54 50.00 -17.46 Neutral -
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Conducted Emissions at Powerline

Appendix A

Conducted Emissions at Powerline Mode 1

9 LimQp [~/
70- ap e
60— : LimAV |
AV vy
50- ‘-| | \ '
40-
30-
20-
19/04,/2024
10-
G_ 1 1 1
150k ™ 10M 30M
Type Freg Level Limit Margin Factor Condition Comment Raw LISH CL AT
(Hz) (dBuv) (dBuVv) (dB) (dB) (dBuv) (dB) (dB) (dB)
QP 130k 3642 66.00 -9.58 19.44 Line - 36.98 9.61 0.07 9.76
AV 150k 40.68 56.00 -15.32 19.44 Line - 21.24 9.61 0.07 9.76
QP 152124k 48.75 £63.93 -15.18 18.39 Line - 29.36 9.61 0.09 9.69
AV 152,124k 36.97 53.93 -16.96 18.39 Line - 17.58 9.61 0.09 9.69
ol 1.003M 2895 56.00 -27.05 18.50 Line - 9.45 9.61 0.09 9.80
AV 1.003M 23.69 46.00 -22.31 18.50 Line - 413 9.61 0.09 9.80
aP 2.801M 25.66 56.00 -30.34 18.51 Line - 6.15 9.63 0.09 9.79
AV 2.801M 21.04 46.00 -24.96 18.51 Line - 1.33 9.63 0.09 9.79
QP 10.659M 30.23 60.00 -29.77 18.31 Line - 072 9.63 0.06 9.80
AV 10.659M 2347 50.00 -24.33 18.51 Line - 5.96 9.65 0.06 9.80
QP 26.084M 33.07 60.00 -26.93 18.50 Line - 13.57 9.50 0.18 9.82
AV 26.064M 27.92 50.00 -22.08 19.50 Line - 8.42 9.50 0.18 9.82
Conducted Emissions at Powerline_Mode 1
e i — -
Lim.QP |
70- ap e
60— : LimAV |
AV vy
50- | L J
40-
30- I
20-
19,/04,/2024
10-
G_ 1 1 1
150k ™ 10M 30M
Type Freg Level Limit Margin Factor Condition Comment Raw LISN CL AT
(Hz) (dBuv) (dBuVv) (dB) (dB) (dBuv) (dB) (dB) (dB)
QP 151.202k 45.08 65.92 -20.86 18.45 MNeutral - 25.61 9.62 0.07 9.76
AV 151.202k 31.13 55.92 -24.7% 18.45 MNeutral - 11.68 9.62 0.07 9.76
QP 428,605k 35.24 57.28 -22.04 15.49 MNeutral - 1575 9.61 012 9.76
AV 428,605k 28.56 47.28 -18.72 15.49 MNeutral - 9.07 9.61 0.12 9.76
ol 1.003M 28.56 56.00 -27.44 18.50 Meutral - 9.08 9.61 0.09 9.80
AV 1.003M 234 46.00 -22.58 18.50 Meutral - 3.91 9.61 0.09 9.80
aP 2.404M 2515 56.00 -30.83 18.53 Meutral - 5.62 9.63 0.10 9.80
AV 2.404M 20.36 46.00 -25.64 18.53 MNeutral - 0.83 9.63 0.10 9.80
QP 11.004M 3015 60.00 -29.83 18.35 MNeutral - 10.60 9.69 0.06 9.80
AV 11.004M 23.34 50.00 -24.66 18.35 MNeutral - 5.79 9.69 0.06 9.80
QP 23.245M 37.66 60.00 -22.34 19.66 MNeutral - 18.00 9.68 0.14 9.84
AV 25.245M 32.54 50.00 -17.46 19.66 MNeutral - 12.88 9.68 0.14 9.84
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somron ns. EBW_BPRF#3 Appendix B.1
Summary
Mode Max-N dB Max-OBW ITU-Code Min-N dB Min-OBW
(Hz) (Hz) (Hz) (Hz)
3.1-10.6GHz

Ultra Wide Band_Nss1_1TX(Port1) 516M 612M 612MD1D 516M 612M

Ultra Wide Band_Nss1_1TX(Port2) 567M 634.5M 635MD1D 567M 634.5M
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somon as. EBW_BPRF#3 Appendix B.1
Result
Mode Result Limit Port 1-N dB Port 1-OBW Port 2-N dB Port 2-OBW
(Hz) (Hz) (Hz) (Hz) (Hz)
Ultra Wide Band_Nss1_1TX(Port1)
7987.2MHz Pass 500M 516M 612M
Ultra Wide Band_Nss1_1TX(Port2)
7987.2MHz Pass 500M 567M 634.5M
Port X-N dB = Port X 10dB down bandwidth
Port X-OBW = Port X 99% occupied bandwidth
Sporton International Inc. Page No. : B2ofB3
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somon ss.  EBW_BPRF#3 Appendix B.1
Ultra Wide Band_Nss1_1TX(Port1) OBW
7987.2MHz 25/03/2024
CF -30-

7.9972GHz -33-
Span -40-
1.5GHz -45-
RBW 50— { .
MHz e i i
VBW e ! !
TMHz ’ | |
Sweep Time -63- E E
20ms -70- ; ;
Detector Type =75~ ; ;
Peak -80- i i
I 1 85—, 1 ' 1 1 P 1 1
Port1 [/ 723726 7.56 175G file} 825G 8.5G 8.7372G
10dB(Hz)  FI-10dB(Hz) Fh-10dB{Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
316M 7.7232G 8.2392G 812M 767226 8.2842G 500mM 1
Ultra Wide Band _Nss1_1TX(Port2) OBW
7987.2MHz 25/03/2024
CF -30-
7.9972GHz -33-
Span -40-
1.5GHz -45-
REW 50—
TMHz e
VBW e
TMHz had
Sweep Time -63-
20ms -70-
Detector Type -75-
[peac ||| -g0-
I - 85—, 1 1 1 1 1 1
Pot2 | 723726 7.56 175G file} 825G 8.5G 8.7372G
10dB(Hz)  FI-10dB(Hz) Fh-10dB{Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
567TM 7.7037G 8.2707G £34.5M 7.6032G 8.2977G 500mM 2
Sporton International Inc. Page No. : B3ofB3
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Appendix B.2

Summary
Mode Max-N dB Max-OBW ITU-Code Min-N dB Min-OBW
(Hz) (Hz) (Hz) (Hz)
3.1-10.6GHz - - - -
Ultra Wide Band_Nss1_1TX(Port1) 516M 588M 588MD1D 516M 588M
Ultra Wide Band_Nss1_1TX(Port2) 538.5M 610.5M 611MD1D 538.5M 610.5M
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somronas.  EBW_HPRF#1 Appendix B.2
Result
Mode Result Limit Port 1-N dB Port 1-OBW Port 2-N dB Port 2-OBW
(Hz) (Hz) (Hz) (Hz) (Hz)
Ultra Wide Band_Nss1_1TX(Port1)
7987.2MHz Pass 500M 516M 588M
Ultra Wide Band_Nss1_1TX(Port2)
7987.2MHz Pass 500M 538.5M 610.5M
Port X-N dB = Port X 6dB down bandwidth
Port X-OBW = Port X 99% occupied bandwidth
Sporton International Inc. Page No. : B2ofB3
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Y iy EBW_HPRF#1 Appendix B.2
Ultra Wide Band_Nss1_1TX(Port1) OBW
7987.2MHz 12/04/2024
- - ) G .
7.9872GHz -33-
Span -40-
1.5GHz -45-
REW 50~
1MHz .
VBW
TMHz o0
Sweep Time ==
20ms -70-
Detectar Type =15
[peak ||| -g0-
: S -85 1 : 1 1 1 1 1
Port1 |/ 72372G 153G 773G 8G 8.25G 8.5G 8.7372G
10dB(Hz) FI-10dB(Hz) Fh-10dB{Hz) OBW{Hz) FI-OBWiHz) Fh-OBWI{Hz) Limit{Hz) Port
316M 7.7292G 8.2452G 588M 7.6842G 8.2722G 500M 1
Ultra Wide Band Nss1_1TX(Port2) OBW
7987.2MHz 12/04/2024
- - ) G .
7.9872GHz -33-
Span -40-
1.5GHz 45
REW 50~
1MHz .
VBW
1MHz o0
Sweep Time ==
20ms -70-
Detectar Type =15
Peak -80-
: S -85, 1 1 1 1 1 1
Port2 | 72372G 153G 773G 8G 8.25G 8.5G 8.7372G
10dE(Hz) FI-10dB(Hz) Fh-10dB{Hz) OBW{Hz) FI-OBWI(Hz) Fh-OBWI(Hz) Limit{Hz) Port
338.5M 7.7127G 8.2512G B10.5M T.6752G 8.2857G 500M 2
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EBW_HPRF#16

Appendix B.3

Summary
Mode Max-N dB Max-OBW ITU-Code Min-N dB Min-OBW
(Hz) (Hz) (Hz) (Hz)
3.1-10.6GHz
Ultra Wide Band_Nss1_1TX(Port1) 547.5M 597M 597MD1D 547.5M 597M
Ultra Wide Band_Nss1_1TX(Port2) 568.5M 616.5M 617MD1D 568.5M 616.5M
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SPORTON LAB.

Appendix B.3

Result
Mode Result Limit Port 1-N dB Port 1-OBW Port 2-N dB Port 2-OBW
(Hz) (Hz) (Hz) (Hz) (Hz)
Ultra Wide Band_Nss1_1TX(Port1)
7987.2MHz Pass 500M 547.5M 597M
Ultra Wide Band_Nss1_1TX(Port2)
7987.2MHz Pass 500M 568.5M 616.5M
Port X-N dB = Port X 6dB down bandwidth
Port X-OBW = Port X 99% occupied bandwidth
Sporton International Inc. Page No. : B2ofB3
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sromron 1as.  EBW_HPRF#16 Appendix B.3
Ultra Wide Band _Nss1_1TX(Port1) OBW
7987.2MHz 12,/04/2024
CF 35 i :
7.8872GHz -4D- ; 5
e -45- OB Weh
1.5GHz : :

_50_
RBW ' .
MHz 8= ;
VBW -60- 5 ;
1MHz . 5 :
Sweep Time i E
=70 i i
20ms ! i
Detector Type 13- E ;
Peak -80- ; ;
[ 1 -85, 1 ; 1 1 P 1 1
Port1 [ 723726 736G 775G 8G 825G 8.5G 8.7372G
10dB(Hz) | FI-10dB{Hz) Fh-10dB{Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
547.5M 7.70226G 8.2497G 397M 7.6812G 8.2782G 300M 1
Ultra Wide Band _Nss1_1TX(Port2) OBW
7987.2MHz 12/04/2024
CF '30_
7.9872GHz -35-
Span -40-
1.5GHz _45-
RBW 50
1MHz .
VBW
TMHz e
Sweep Time -63-
20ms -70-
Detector Type =TE=
Peak 30
[ ] -85, 1 1 1 ] l l
Port2 [ T.2372G 736 775G 8G 825G 8.5G 8.7372G
10dB(Hz) | FI-10dB{Hz) Fh-10dB{Hz) OBW(Hz)  FI-OBW(Hz) Fh-OBW(Hz) Limit(Hz)  Port
568.5M 7.7037G 8.2722G 616.5M 7.6722G 8.2887G 500M 2
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. onine.  PSD-PK_BPRF#3 Appendix C.1

Summary
Mode EIRP PD
(dBm/50MHz)
3.1-10.6GHz
Ultra Wide Band_Nss1_1TX(Port2) -0.36
Sporton International Inc. Page No. : ClofC3
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. onine.  PSD-PK_BPRF#3 Appendix C.1

Result

Mode Result Raw RBW Factor EIRP PD EIRP PD Limit
(dBuV/m) (MHz) (dB) (dBm/50MHz) (dBm/50MHz)

Ultra Wide Band_Nss1_1TX(Port1)

7987.2 MHz Pass 84.73 50 85.09 -0.36 0

Ultra Wide Band_Nss1_1TX(Port2)

7987.2 MHz Pass 84.79 50 85.20 -0.41 0

Factor=20*log(RBW/50MHz) + 95.3 - (AF + CL - PA)
EIRP PD= RAW - Factor

Sporton International Inc. Page No. : C2o0f C3
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PSD-PK_BPRF#3

Appendix C.1

Ultra Wide Band_Nss1_1TX(Port1)
21/05/2024
7987.2MHz_TX
[ e [ limpx [~ |
PK LAY
120
Lim. AV [
. [
80—
w_
40_
2O_I 1 1 1 1 1 1 1 1 1 1 1
74872G 7.66 7.6 7.86 796 86 816 826 836 846 8.4872G
Type Freq Level Limit Margin Factor Dist Condition Azimuth  Height Raw AF CL PA
(Hz) (dBuV/m} (dBuV/m) (dB) (dB) (m) @] (m) (dBuV) (dB) (dB) (dB)
PK 7.9862G 94.94 95.30 -0.36 10.21 3 Horizontal 300 1.73 2473 36.80 a.52 3511
Ultra Wide Band_Nss1_1TX(Port2)
21/05/2024
7987.2MHz_TX
[ [ limpk [~ |
PK v
120
LimAY [
. [
20-
w-
40_
20—, 1 ! 1 1 1 1 ! ! 1 [
748726 7.66 776 7.86 796 el 816 826 836 2846 8.4872G6
Type Freq Level Lirmit Margin Factor Dist Condition  Azimuth | Height Raw AF CL PA
(Hz) (dBuV/m} (dBuV/m) (dB) (dB) (m) @] (m) (dBuV) (dB) (dB) (dB)
PK 7.8672G 04.89 95.30 -0.4 10,10 3 Vertical | 342 1.89 2479 36.73 8.46 35.00
Sporton International Inc. Page No. : C30fC3
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seomron as. P OD-PK_HPRF#1 Appendix C.2

Summary
Mode EIRP PD
(dBm/50MHz)
3.1-10.6GHz
Ultra Wide Band_Nss1_1TX(Port2) -5.62
Sporton International Inc. Page No. : ClofC3
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seomron as. P OD-PK_HPRF#1 Appendix C.2

Result

Mode Result Raw RBW Factor EIRP PD EIRP PD Limit
(dBuV/m) (MHz) (dB) (dBm/50MHz) (dBm/50MHz)

Ultra Wide Band_Nss1_1TX(Port1)

7987.2 MHz Pass 79.47 50 85.09 -5.62 0

Ultra Wide Band_Nss1_1TX(Port2)

7987.2 MHz Pass 79.34 50 85.20 -5.86 0

Factor=20*log(RBW/50MHz) + 95.3 - (AF + CL - PA)
EIRP PD= RAW - Factor

Sporton International Inc. Page No. : C2o0f C3
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seomron as. P OD-PK_HPRF#1 Appendix C.2

Ultra Wide Band_Nss1_1TX(Port1)

21/05/2024
7987.2MHz_TX
R Lim.PK [~
PK avd
120-
Lim.Ay [
. N [
go_
w_
40_
20— 1 ! 1 1 1 1 1 ! 1 [
748726 7.6G 776 7.8G 796G 86 816 826 836 846 8.4872G
Type Freq Level Limit Margin Factor Dist Condition  Azimuth  Height Raw AF CL PA
(Hz) (dBuV/m) (dBuV/m) (dB) (dB) (m) (%) (m) (dBuV) (dB) (dB) (dB)
PK 7.9882G 89.68 95.30 -5.62 10.21 3 Horizontal 28% 2.22 7947 36.80 8.52 35.11
Ultra Wide Band_Nss1_1TX(Port2)
21/05/2024
7987.2MHz_TX
R Lim.PK [~
PK N
120-
Lim.Ay [
. N [
go_
w_
40_
zo_l 1 1 1 1 1 1 1 1 1 1 1
748726 7.6G 776 7.8G 796G 86 816 826 836 846 8.4872G
Type Freq Level Limit Margin Factor Dist Condition  Azimuth  Height Raw AF CL PA
(Hz) (dBu\/m) | (dBuV/m)| (dB) (dB) (m) =) (m) (dBuV]  (dB) (dB) (dB)
PK 7.8632G 20.44 95.30 -5.86 1010 3 Vertical | 342 1.90 79,34 36.73 8.46 35.00
Sporton International Inc. Page No. : C30fC3
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seomron as. P OD-PK_HPRF#16 Appendix C.3

Summary
Mode EIRP PD
(dBm/50MHz)
3.1-10.6GHz
Ultra Wide Band_Nss1_1TX(Port1) -4.48
Sporton International Inc. Page No. : ClofC3

Report No. : FR411617-01AU




seomron as. P OD-PK_HPRF#16 Appendix C.3

Result

Mode Result Raw RBW Factor EIRP PD EIRP PD Limit
(dBuV/m) (MHz) (dB) (dBm/50MHz) (dBm/50MHz)

Ultra Wide Band_Nss1_1TX(Port1)

7987.2 MHz Pass 80.61 50 85.09 -4.48 0

Ultra Wide Band_Nss1_1TX(Port2)

7987.2 MHz Pass 79.01 50 85.09 -6.08 0

Factor=20*log(RBW/50MHz) + 95.3 - (AF + CL - PA)
EIRP PD= RAW - Factor

Sporton International Inc. Page No. : C2o0f C3
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seomron as. P OD-PK_HPRF#16 Appendix C.3

Ultra Wide Band_Nss1_1TX(Port1)

21/05/2024
7987.2MHz_TX
R Lim.PK [~
PK avd
120-
Lim.Ay [
. N [
go_
w_
40_
20— 1 ! 1 1 1 1 1 ! 1 [
748726 7.6G 776 7.8G 796G 86 816 826 836 846 8.4872G
Type Freq Level Limit Margin Factor Dist Condition  Azimuth  Height Raw AF CL PA
(Hz) (dBuV/m) (dBuV/m) (dB) (dB) (m) (%) (m) (dBuV) (dB) (dB) (dB)
PK 7.9332G 90.82 95.30 -4.48 10.21 3 Horizontal 302 1.81 20.61 36.80 251 3510
Ultra Wide Band_Nss1_1TX(Port2)
21/05/2024
7987.2MHz_TX
R Lim.PK [~
PK N
120-
Lim.Ay [
. N [
go_
w_
40_
zo_l 1 1 1 1 1 1 1 1 1 1 1
748726 7.6G 776 7.8G 796G 86 816 826 836 846 8.4872G
Type Freq Level Limit Margin Factor Dist Condition  Azimuth  Height Raw AF CL PA
(Hz) (dBu\/m) | (dBuV/m)| (dB) (dB) (m) =) (m) (dBuV]  (dB) (dB) (dB)
PK 7.9562G 80.22 95.30 -6.08 10.21 3 Vertical | 342 172 79.01 36.80 8.51 35.10
Sporton International Inc. Page No. : C30fC3
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seomron as. P OD-AV_BPRF#3 Appendix C.4

Summary
Mode EIRP PD
(dBm/MHz)
3.1-10.6GHz
Ultra Wide Band_Nss1_1TX(Port1) -42.03
Sporton International Inc. Page No. : ClofC3
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seomron as. P OD-AV_BPRF#3 Appendix C.4

Result

Mode Result Raw RBW Factor EIRP PD EIRP PD Limit

(dBuV/m) (MHz) (dB) (dBm/MHz) (dBm/MHz)

Ultra Wide Band_Nss1_1TX(Port1)

7987.2MHz Pass 43.14 1 85.28 -42.14 -41.30

Ultra Wide Band_Nss1_1TX(Port2)

7987.2 MHz Pass 43.25 1 85.28 -42.03 -41.30
EIRP PD= Raw - 95.3 + (AF + CL - PA)

Sporton International Inc. Page No. : C2o0f C3
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l ’ PSD-AV_BPRF#3 Appendix C.4

SPORTON LAB.

Ultra Wide Band_Nss1_1TX(Port1)

7987.2MHz_TX
[ e [ timav [~ |
55+ LA A

50

21/05/2024

45+

AD-|

354

30

25

204 , | ' | | | | ' ! |
T4872G T.6G 176 7.8G 719G 86 8.1G6 8.2G 836 284G 8.4872G

Type Freq Level Limit Margin Factor Dist Condition Azimuth  Height Raw AF CL PA
(Hz) (dBuV/m] (dBuV/m) (dB) (dB) (m) @] (m) (dBuV) (dE) (dB) (dB)
AV 7.8312G 53.16 54.00 -0.84 10.02 3 Horizontal 313 217 43,14 36.66 843 35.00

Ultra Wide Band_Nss1_1TX(Port2)

7987.2MHz_TX
[ e [ vimav [~ |
55+ LA A

50—

21/05/2024

45-

0]

35

30

25+

2ﬁ_l 1 1 1 1 1 1 1
T4872G T.6G 176 7.8G 719G 86 8.1G6 8.2G 836 284G 8.4872G

Type Freq Level Limit Margin Factor Dist Condition Azimuth  Height Raw AF CL PA
(Hz) (dBuV/m] (dBuV/m) (dB) (dB) (m) @] (m) (dBuV) (dE) (dB) (dB)
AV 7.8312G 53.27 54.00 -0.73 10,02 3 Vertical 342 222 43.25 36.66 245 35.00

Sporton International Inc. Page No. : C30fC3
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SPORTON LAB. PSD-AV_HPRF#:L Appendlx C5

Summary
Mode EIRP PD
(dBm/MHz)
3.1-10.6GHz
Ultra Wide Band_Nss1_1TX(Port2) -41.68
Sporton International Inc. Page No. : ClofC3
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SPORTON LAB. PSD'AV_HPRF#]- AppendIX C5

Result

Mode Result Raw RBW Factor EIRP PD EIRP PD Limit

(dBuV/m) (MHz) (dB) (dBm/MHz) (dBm/MHz)

Ultra Wide Band_Nss1_1TX(Port1)

7987.2MHz Pass 43.58 1 85.26 -41.68 -41.30

Ultra Wide Band_Nss1_1TX(Port2)

7987.2 MHz Pass 4354 1 85.27 4173 -41.30
EIRP PD= Raw - 95.3 + (AF + CL - PA)

Sporton International Inc. Page No. : C2o0f C3
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e % PSD-AV_HPRF#1 Appendix C.5

SPORTON LAB.

Ultra Wide Band_Nss1_1TX(Port1)
7987.2MHz_TX

9 [ imav [~ ]
55- A [N

50-|

21/05/2024

45-
40-
351
30-

25—

20— ! ! 1 1 ! ! ! 1 !
7.4872G 7.6G 776 7.8G 7.9G aG 816 8.2G6 8.36 284G 8.4872G

Type Freq Level Lirnit Margin Factor Dist Condition Azimuth  Height Raw AF CL PA
(Hz) (dBuV/m} (dBuV/m) (dB) (dB) (m) (%) (m) (dBuV) (dB) (dB) (dB)
AV 7.8392G 53.62 54.00 -0.38 10.04 3 Horizontal 290 222 43.38 36.68 845 35.00

Ultra Wide Band_Nss1_1TX(Port2)
7987.2MHz_TX

9 [ imav [~ ]
55- A [N

50-|

21/05/2024

45-
20-
35-
30-

25—

20_I 1 1 1 1 1 1 1 1
748726 T.6G 176 718G 719G 86 8.1G6 8.2G 836G 8.4G 8.4872G

Type Freq Level Lirnit Margin Factor Dist Condition Azimuth  Height Raw AF CL PA
(Hz) (dBuV/m) | (dBuV/m)| (dB) (dB) (m) ) (m) (dBuV]  (dB) (dB) (dB)
AV 7.8342G 53.57 54.00 -0.43 10.03 3 Vertical | 342 1.90 43,34 36.67 845 35.00

Sporton International Inc. Page No. : C30fC3
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seomron as. P OD-AV_HPRF#16 Appendix C.6

Summary
Mode EIRP PD
(dBm/MHz)
3.1-10.6GHz
Ultra Wide Band_Nss1_1TX(Port2) -41.64
Sporton International Inc. Page No. : ClofC3
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seomron as. P OD-AV_HPRF#16 Appendix C.6

Result

Mode Result Raw RBW Factor EIRP PD EIRP PD Limit

(dBuV/m) (MHz) (dB) (dBm/MHz) (dBm/MHz)

Ultra Wide Band_Nss1_1TX(Port1)

7987.2MHz Pass 4347 1 85.11 -41.64 -41.30

Ultra Wide Band_Nss1_1TX(Port2)

7987.2 MHz Pass 4363 1 85.29 -41.66 -41.30
EIRP PD= Raw - 95.3 + (AF + CL - PA)

Sporton International Inc. Page No. : C2o0f C3
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e % PSD-AV_HPRF#16 Appendix C.6

SPORTON LAB.

Ultra Wide Band_Nss1_1TX(Port1)
7987.2MHz_TX

9 [ tmav [~ ]
55- AV A

50-|

21/05/2024

45-
40-
351
30-

25—

20— | ! 1 1 ! ! ! 1 !
7.4872G 766 776 786 7.9G aG 816 8.2G 836 284G 8.4872G

Type Freq Level Lirnit Margin Factor Dist Condition Azimuth  Height Raw AF CL PA
(Hz) (dBuV/m) (dBuV/m) (dB) (dB) (m) (%) (m) (dBu\) (dB) (dB) (dB)
AV 7.9182G 53.66 54.00 -0.34 10,19 3 Horizontal 302 1.81 4347 36.80 849 3510

Ultra Wide Band_Nss1_1TX(Port2)
7987.2MHz_TX

9 [ tmav [~ ]
55- A A

50-|

21/05/2024

45-
20-
35-
30-

25—

20_I 1 I 1 1 1 1 1 1 1
748726 T.6G 776G 7.8G 719G 86 8.1G6 8.2G 836G 8.4G 8.4872G

Type Freq Level Lirnit Margin Factor Dist Condition Azimuth  Height Raw AF CL PA
(Hz) (dBuV/m) (dBuV/m) (dB) (dE) (m) ] (m) (dBuV} (dB} (dB} (dB}
AV 7.8202G 53.64 54.00 -0.36 10.01 3 Vertical | 342 172 43.63 36.66 8.44 35.00

Sporton International Inc. Page No. : C30fC3
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seomron as. ROE TX below 1GHz_BPRF#3 Appendix D.1

Summary
Mode Result Type Freq Level Limit Margin Dist Condition Azimuth Height
(Hz) (dBuV/m) (dBuV/m) (dB) (m) () (m)
3.1-10.6GHz
Ultra Wide Band_Nss1_1TX(Port1) Pass PK 800.04M 40.31 46.00 -5.69 3 Horizontal 360 3.00
Ultra Wide Band_Nss1_1TX(Port2) Pass PK 800.04M 40.30 46.00 -5.70 3 Horizontal 0 3.00
Sporton International Inc. Page No. : D1lofD4

Report No. : FR411617-01AU




seomron as. ROE TX below 1GHz_BPRF#3 Appendix D.1

Result

Mode Result Type Freq Level Limit Margin Dist Condition Azimuth Height

(Hz) (dBuV/m) (dBuV/m) (dB) (m) ©) (m)

Ultra Wide Band_Nss1_1TX(Port1) - - - - - - - - - -

7987.2MHz Pass PK 78.36M 30.35 40.00 -9.65 3 Vertical 0 3.00
7987.2MHz Pass PK 158.34M 28.39 43.50 -15.11 3 Vertical 0 3.00
7987.2MHz Pass PK 199.26M 28.66 43.50 -14.84 3 Vertical 0 3.00
7987.2MHz Pass PK 543.36M 29.91 46.00 -16.09 3 Vertical 0 3.00
7987.2MHz Pass PK 601.02M 3349 46.00 -12.51 3 Vertical 0 3.00
7987.2MHz Pass PK 800.04M 37.15 46.00 -8.85 3 Vertical 0 3.00
7987.2MHz Pass PK 30M 29.94 40.00 -10.06 3 Horizontal 360 3.00
7987.2MHz Pass PK 78.36M 27.33 40.00 -12.67 3 Horizontal 360 3.00
7987.2MHz Pass PK 158.34M 26.77 43.50 -16.73 3 Horizontal 360 3.00
7987.2MHz Pass PK 199.26M 34.57 43.50 -8.93 3 Horizontal 360 3.00
7987.2MHz Pass PK 601.02M 3417 46.00 -11.83 3 Horizontal 360 3.00
7987.2MHz Pass PK 800.04M 40.31 46.00 -5.69 3 Horizontal 360 3.00

Ultra Wide Band_Nss1_1TX(Port2) - - - - - N N - - N

7987.2MHz Pass PK 30M 3206 40.00 7.94 3 Vertical 360 3.00
7987.2MHz Pass PK 78.36M 30.92 40.00 -9.08 3 Vertical 360 3.00
7987.2MHz Pass PK 158.34M 28.81 4350 -14.69 3 Vertical 360 3.00
7987.2MHz Pass PK 199.26M 27.34 4350 -16.16 3 Vertical 360 3.00
7987.2MHz Pass PK 601.02M 33.04 46.00 -12.96 3 Vertical 360 3.00
7987.2MHz Pass PK 800.04M 37.53 46.00 -8.47 3 Vertical 360 3.00
7987.2MHz Pass PK 37.44M 27.93 40.00 1207 3 Horizontal 0 3.00
7987.2MHz Pass PK 78.36M 2722 40.00 1278 3 Horizontal 0 3.00
7987.2MHz Pass PK 158.34M 27.71 4350 -15.79 3 Horizontal 0 3.00
7987.2MHz Pass PK 199.26M 34.01 4350 -9.49 3 Horizontal 0 3.00
7987.2MHz Pass PK 601.02M 34.22 46.00 178 3 Horizontal 0 3.00
7987.2MHz Pass PK 800.04M 40.30 46.00 5.70 3 Horizontal 0 3.00

Sporton International Inc. Page No. : D2of D4
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 onins. RSE TX below 1GHz_BPRF#3 Appendix D.1
Ultra Wide Band_Nss1_1TX(Port1)
25/04/2024
7987.2MHz_PoE
R LmQP [~/
120-
QP N
- LimAV [~
AV avd
80~ L J
w_
40__‘
20-
07| 1 | | | | | I | | | | | | | | | | | 1
30M 00M  150M 200M 250M 300M 350M 400M  450M  500M  550M  60OM 650M TOOM  750M 80OM 850M  90OM  960M
Type Freq Level Limnit Margin Facter Dist Condition Azimuth | Height Raw AF CL PA
(Hz) (dBuV/m} (dBuV/m) (dB) (dB) (m) ¥ (m) (dBuV) (dB) (dB) (dB)
PK 78.36M 30.35 40.00 -9.65 -14.14 3 Vertical 0 3.00 44,49 11.86 1.76 27,76
PK 158.34M 28.39 43.30 -15.11 -10.06 3 Vertical | 0 3.00 3843 15.06 2,38 27.70
PK 199.26M 28.66 43.30 -14.84 -10.13 3 Vertical | 0 3.00 38.79 14.41 2,94 2748
PK 543.36M 20.91 46.00 -16.09 1.6 3 Vertical 0 3.00 28.75 2472 5.10 28.66
PK 601.02M 33.49 46.00 -12.51 1.34 3 Vertical | 0 3.00 3215 24.03 5.80 28,49
PK 200,040 37.15 46.00 -8.85 344 3 Vertical 0 3.00 33.71 23.31 6.46 28.33
Ultra Wide Band_Nss1_1TX(Port1)
25/04/2024
7987.2MHz_PoE
e LimoP [~/
120-
QP s
e LimAV [~
AV v
30— L J
w_
7 I e —
20-
O_ 1 | | | | | I | | | | | | | | | | | 1
30M 100M  150M  200M 250M  300M  350M 400M 450M 500M 550M 60OM 650M TOOM 730M 80OM 830M  O00M 960M
Type Freq Level Limit Margin Factor Dist Condition  Azimuth = Height Raw AF CL PA
(Hz) (dBuV/m) | (dBuV/m) (dE) (dB) (m) ) (m) (dBuV) | (dB) (dB) (dB)
PK 30M 20,94 40.00 -10.06 -2.68 3 Herizontal 360 3.00 32.62 2343 1.23 27.40
PK 78.36M 27.33 40.00 -12.67 -14.14 3 Harizontal 360 3.00 41.47 11.86 1.76 27,76
PK 158.34M 26.77 43.50 -16.73 -10.06 3 Herizontal 360 3.00 36.83 15.06 2,38 27.70
PK 199.26M 34.57 43.30 -8.93 -10.13 3 Herizontal 360 3.00 4470 14.41 2,94 2748
PK 601.02M 3417 46.00 -11.83 1.34 3 Herizontal 360 3.00 32.83 24.03 5.80 28.49
PK 200.04M 40.31 46.00 -5.60 3.44 3 Herizontal 360 3.00 36.87 25.31 6.46 28.33
Sporton International Inc. Page No. : D3of D4
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 onins. RSE TX below 1GHz_BPRF#3 Appendix D.1
Ultra Wide Band_Nss1_1TX(Port2)
25/04/2024
7987.2MHz_PoE
R LmQP [~/
120-
QP N
- LimAV [~
AV avd
80~ L J
w_
40__‘
20-
07 1 | | | | | I | | | | | | | | | | | 1
30M 00M  150M 200M 250M 300M 350M 400M  450M  500M  550M  60OM 650M TOOM  750M 80OM 850M  90OM  960M
Type Freq Level Limnit Margin Facter Dist Condition Azimuth | Height Raw AF CL PA
(Hz) (dBuV/m} (dBuV/m) (dB) (dB) (m) ¥ (m) (dBuV) (dB) (dB) (dB)
PK 30M 32.06 40.00 -7.594 -2.68 3 Vertical 360 3.00 34.74 23.4% 1.23 27.40
PK 78.36M 30.92 40.00 -9.08 -14.14 3 Vertical | 360 3.00 45.06 11.86 1.76 27.76
PK 158.34M 28.81 43.30 -14.69 -10.06 3 Vertical | 360 3.00 38.87 15.06 2,38 27.70
PK 199.26M 2734 43.50 -16.16 -10.13 3 Vertical 360 3.00 3747 1441 2.94 2748
PK 601.02M 33.04 46.00 -12.96 1.34 3 Vertical | 360 3.00 3170 24.03 5.80 28,49
PK 200,040 37.53 46.00 -8.47 344 3 Vertical 360 3.00 34.09 23.31 6.46 28.33
Ultra Wide Band_Nss1_1TX(Port2)
25/04/2024
7987.2MHz_PoE
e LimoP [~/
120-
QP s
e LimAV [~
AV v
30— L J
w_
7 I e —
20-
O_I 1 | | | | | I | | | | | | | | | | | 1
30M 100M  150M  200M 250M  300M  350M 400M 450M 500M 550M 60OM 650M TOOM 730M 80OM 830M  O00M 960M
Type Freq Level Limit Margin Factor Dist Condition  Azimuth = Height Raw AF CL PA
(Hz) (dBuV/m) | (dBuV/m) (dE) (dB) (m) ) (m) (dBuV) | (dB) (dB) (dB)
PK 37.44M 27.93 40.00 -12.07 -6.02 3 Haorizontal 0 3.00 33.95 19.48 134 26.84
PK 78.36M 2722 40.00 -12.78 -14.14 3 Harizental 0 3.00 41.36 11.86 1.76 27,76
PK 158.34M 271 43.50 -15.79 -10.06 3 Haorizontal 0 3.00 3T 15.06 2,38 27.70
PK 199.26M 34.01 43.30 -9.49 -10.13 3 Haorizontal 0 3.00 4414 14.41 2,94 2748
PK 601.02M 3422 46.00 -11.78 1.34 3 Herizontal 0 3.00 32.88 24.03 5.80 28.49
PK 200.04M 40.30 46.00 -5.70 3.44 3 Haorizontal 0 3.00 36.86 25.31 6.46 28.33
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seomron as.  ROE TX above 1GHz BPRF#3 Appendix D.2

Summary
Mode Result Type Freq Level Limit Margin Dist Condition Azimuth Height
(Hz) (dBuV/m) (dBuV/m) (dB) (m) () (m)
3.1-10.6GHz
Ultra Wide Band_Nss1_1TX(Port1) Pass AV 1.60002G 10.46 - - 3 Vertical 334 149
Ultra Wide Band_Nss1_1TX(Port2) Pass AV 1.60002G 9.91 - - 3 Vertical 331 1.48
Sporton International Inc. Page No. : D1 of D8
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seomron as.  ROE TX above 1GHz BPRF#3 Appendix D.2

Result

Mode Result Type Freq Level Limit Margin Dist Condition Azimuth Height
(Hz) (dBuV/m) (dBuVim) (dB) (m) ©) (m)

Ultra Wide Band_Nss1_1TX(Port1) - - - - - - - - - -

7987.2MHz Pass AV 1.79968G 23.60 42.00 -18.40 3 Vertical 360 3.00
7987.2MHz Pass AV 3.00031G 2217 44.00 -21.29 3 Vertical 360 3.00
7987.2MHz Pass AV 4.19995G 28.60 54.00 -25.40 3 Vertical 360 3.00
7987.2MHz Pass AV 2.39975G 2266 44.00 -21.34 3 Horizontal 0 3.00
7987.2MHz Pass AV 3.49741G 21.95 54.00 -32.06 3 Horizontal 0 3.00
7987.2MHz Pass AV 5.00004G 29.92 54.00 -24.08 3 Horizontal 0 3.00
7987.2MHz Pass AV 1.19303G 3.80 10.00 -6.20 3 Vertical 356 1.83
7987.2MHz Pass AV 1.20001G 6.40 10.00 -3.60 3 Vertical 219 1.67
7987.2MHz Pass AV 1.20183G 5.39 10.00 -4.61 3 Vertical 360 1.79
7987.2MHz Pass AV 1.18819G 0.91 10.00 -9.09 3 Horizontal 314 1.68
7987.2MHz Pass AV 1.20001G 7.84 10.00 -2.16 3 Horizontal 287 149
7987.2MHz Pass AV 1.20756G 0.90 10.00 -9.10 3 Horizontal 326 1.07
7987.2MHz Pass AV 1.57013G -7.13 10.00 -17.13 3 Vertical 16 227
7987.2MHz Pass AV 1.58296G -6.35 10.00 -16.35 3 Vertical 357 1.16
7987.2MHz Pass AV 1.60002G 10.46 - - 3 Vertical 334 149
7987.2MHz Pass AV 1.57492G -5.51 10.00 -15.51 3 Horizontal 360 1.62
7987.2MHz Pass AV 1.58559G -6.76 10.00 -16.76 3 Horizontal 70 149
7987.2MHz Pass AV 1.60002G 14.15 - - 3 Horizontal 318 149

Ultra Wide Band_Nss1_1TX(Port2) - - - - - - N - - N

7987.2MHz Pass AV 1.79968G 2367 42.00 -18.33 3 Vertical 0 3.00
7987.2MHz Pass AV 2.99981G 22.83 44.00 -21.47 3 Vertical 0 3.00
7987.2MHz Pass AV 3.7999G 24.57 54.00 -29.43 3 Vertical 0 3.00
7987.2MHz Pass AV 1.73366G 19.39 42.00 -22.61 3 Horizontal 360 3.00
7987.2MHz Pass AV 2.00019G 18.74 44.00 -25.26 3 Horizontal 360 3.00
7987.2MHz Pass AV 3.39986G 2216 54.00 -31.84 3 Horizontal 360 3.00
7987.2MHz Pass AV 1.19373G 3.10 10.00 -6.90 3 Vertical 359 1.92
7987.2MHz Pass AV 1.19758G 2.58 10.00 -1.42 3 Vertical 0 149
7987.2MHz Pass AV 1.20146G 3.54 10.00 -6.46 3 Vertical 3 1.85
7987.2MHz Pass AV 1.19378G 127 10.00 -8.73 3 Horizontal 308 1.69
7987.2MHz Pass AV 1.20001G 8.24 10.00 -1.76 3 Horizontal 358 148
7987.2MHz Pass AV 1.20342G 140 10.00 -8.60 3 Horizontal 360 218
7987.2MHz Pass AV 1.57451G -5.39 10.00 -15.39 3 Vertical 231 2.15
7987.2MHz Pass AV 1.58605G -1.70 10.00 -17.70 3 Vertical 59 1.15
7987.2MHz Pass AV 1.60002G 9.91 - - 3 Vertical 331 148
7987.2MHz Pass AV 1.57139G -4.53 10.00 -14.53 3 Horizontal 68 1.87
7987.2MHz Pass AV 1.58307G -4.69 10.00 -14.69 3 Horizontal 66 1.78
7987.2MHz Pass AV 1.60002G 12.69 - - 3 Horizontal 3N 149

*The frequencies mentioned in Comments and Explanations are not limited to this Limit.
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e onins.  RSE TX above 1GHz_BPRF#3 Appendix D.2
Ultra Wide Band_Nss1_1TX(Port1)
25/04/2024
7987.2MHz_TX
125 LimAV [/~
100- A A
30_
60|
40_ ’—‘
20-
0_
-20-1
-SO_I 1 1 1 1 I | I | | | | I | | | | I | | |
960M 4G 6G 8 106 126 146 166G 186G 206 226G 24G 266G 286G 30G 326G 346G 366G 386G 406
Type Freq Level Limnit Margin Factor Dist Condition  Azimuth | Height Raw AF CcL PA
(Hz) (dBuV/m} (dBuV/m) (dB) (dB) (m) ¥ (m) (dBuV) (dB) (dB) (dB)
AY 1.79968G 23.60 42.00 -18.40 -31.42 3 Vertical 360 3.00 55.02 25.00 3.88 50.76
AV 3.00031G 227 44.00 -21.29 -25.34 3 Vertical | 360 3.00 48.05 20.50 517 5047
AV 4199935 28.60 54.00 -25.40 -22.80 3 Vertical | 360 3.00 51.40 30.90 6.00 50.25
Ultra Wide Band_Nss1_1TX(Port1)
25/04/2024
7987.2MHz_TX
= Lim.AV [~
100 A A
30_
w_
40_ ’—‘
20-
0_
-20-1
-SO_I 1 1 1 1 ! ! I ] | ] ! I ] | ! I ] | ]
960M 4G 6G 8 106 126 146 186G 186G 206G 226G 246G 26G  28G 326G 346 36G 386G 40G
Type Freq Level Limit Margin Factor Dist Condition  Azimuth = Height Raw AF CL PA
(Hz) (dBuV/m} (dBuV/m) (dB) (dB) (m) ¥ (m) (dBuV) (dB) (dB) (dB)
AV 2.39975G 22.66 44.00 -21.34 -28.04 3 Haorizontal 0 3.00 50.70 2740 454 50.44
AV 3497416 21.95 54.00 -32.05 -24.97 3 Haorizontal 0 3.00 46.92 20.30 5.64 50.37
AY 5.00004G 29,92 54,00 -24.08 -20.05 3 Harizental 0 3.00 45,57 33.10 6.72 50.33
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e onins.  RSE TX above 1GHz_BPRF#3 Appendix D.2
Ultra Wide Band_Nss1_1TX(Port1)
25/04/2024
7987.2MHz_TX
125 LimAV [/~
100- A A
30_
60|
40_
20-
0_
-20-1
-SO_I 1 I | 1 | 1 | | | 1 1 1 | 1 | 1
1.164G 1176 11756 1186 11856 1196 11956 126 12056 1216 12156 1226 12256 1236 12356 124G
Type Freq Level Limnit Margin Factor Dist Condition  Azimuth | Height Raw AF CcL PA
(Hz) (dBuV/m} (dBuV/m) (dB) (dB) (m) ¥ (m) (dBuV) (dB) (dB) (dB)
AY 1.19303G 3.80 10.00 -6.20 -31.02 3 Vertical 356 1.83 34.82 23.94 3.4 50.56
AV 1.20001G 6.40 10.00 -3.60 -31.15 3 Vertical | 219 1.67 37.55 25.80 3.15 50.56
AV 1.20183G 5.39 10.00 -4.61 -31.15 3 Vertical | 360 1.79 36.54 25.80 3.15 50.56
Ultra Wide Band_Nss1_1TX(Port1)
25/04/2024
7987.2MHz_TX
= LimAV [/
100 AV v
30_
w_
40_
20-
0_
-20-1
-SO_I 1 I | 1 | 1 | ] | | 1 1 ] 1 | 1
1.164G 1176 11756 1186 11856 1196 11956 126 12056 1216 12156 1226 12256 1236 12356 124G
Type Freq Level Limit Margin Factor Dist Condition  Azimuth = Height Raw AF CL PA
(Hz) (dBuV/m} (dBuV/m) (dB) (dB) (m) ¥ (m) (dBuV) (dB) (dB) (dB)
AV 1.18819G 0.91 10.00 -9.09 -30.95 3 Heorizontal 314 1.68 31.86 26.02 3.13 50.56
AV 1.20001G 7.84 10.00 -2.16 -31.15 3 Herizontal 287 143 38.99 25.80 3.15 50.56
AY 1.20756G 0.50 10.00 -8.10 -31.14 3 Harizental 326 1.07 32.04 25.80 316 50.56
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SPORTON LAB.

RSE TX above 1GHz_BPRF#3

Appendix D.2

Ultra Wide Band_Nss1_1TX(Port1)
25/04/2024
7987.2MHz_TX
e LimAV [/~
100- A A
30_
60|
40_
20-
0_
-20-1
-0 | | | | 1 1 1 1 |
1.559G 1.565G 1.576 1.575G 1.38G 1.583G 1.59G 1.595G 1.6G 1.605G 1.61G
Type Freq Level Limit Margin Factor Dist Condition  Azimuth = Height Raw AF CL PA
(Hz) (dBuV/m} (dBuV/m) (dB) (dB) (m) ¥ (m) (dBuV) (dB) (dB) (dB)
AY 1.57013G -73 10.00 -17.13 -31.30 3 Vertical 16 227 2417 23.30 3.63 50.69
AV 1.38296G -6.35 10.00 -16.35 -31.18 3 Vertical | 357 116 24.83 25.40 3.65 50.69
AV 1.60002G 10.46 - - -31.27 3 Vertical | 334 143 41.73 25.30 3.67 50.70
Ultra Wide Band_Nss1_1TX(Port1)
25/04/2024
7987.2MHz_TX
= Lim.AV [~
100 A A
30_
w_
40_
20-
L J
0_
-20-1
-50- | | 1 1 1 | 1 1 |
1.559G 1.565G 1.576 1.575G 1.38G 1.583G 1.59G 1.595G 1.6G 1.605G 1.61G
Type Freq Level Limit Margin Factor Dist Condition  Azimuth = Height Raw AF CL PA
(Hz) (dBuV/m} (dBuV/m) (dB) (dB) (m) ¥ (m) (dBuV) (dB) (dB) (dB)
AV 1.57492G -3.51 10.00 -15.51 -31.24 3 Herizontal 360 1.62 25.73 25.35 3.64 50.69
AV 1.38559G -6.76 10.00 -16.76 -31.19 3 Herizontal 70 143 2443 25.40 3.65 50.70
AY 1.60002G 1415 - - -31.27 3 Harizental 318 149 4542 25.30 3.67 50.70
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Ultra Wide Band_Nss1_1TX(Port2)
25/04/2024
7987.2MHz_TX
125 LimAV [/~
100- A A
30_
60|
40_ ’—‘
20-
0_
-20-1
-SO_I 1 1 1 1 I | I | | | | I | | | I | | |
960M 4G 6G 8 106 126 146 186G 186G 206G 226G 246G 26G  28G 326G 346 36G 386G 40G
Type Freq Level Limnit Margin Factor Dist Condition  Azimuth | Height Raw AF CcL PA
(Hz) (dBuV/m} (dBuV/m) (dB) (dB) (m) ¥ (m) (dBuV) (dB) (dB) (dB)
AY 1.79968G 23.67 42.00 -18.33 -31.42 3 Vertical 0 3.00 55.09 25.00 3.88 50.76
AV 2.99981G 22.83 44.00 -2117 -25.34 3 Vertical | 0 3.00 487 20.50 517 5047
AV 3.7999G 2457 54.00 -20.43 -23.59 3 Vertical | 0 3.00 48,16 30.30 5.86 50.21
Ultra Wide Band_Nss1_1TX(Port2)
25/04/2024
7987.2MHz_TX
= Lim.AV [~
100 A A
30_
w_
40_
20-
0_
-20-1
-SO_I 1 1 1 1 ! ! I ] | ] ! I ] | ! I ] | ]
960M 4G 6G 8 106 126 146 186G 186G 206G 226G 246G 26G  28G 326G 346 36G 386G 40G
Type Freq Level Limit Margin Factor Dist Condition  Azimuth = Height Raw AF CL PA
(Hz) (dBuV/m} (dBuV/m) (dB) (dB) (m) ¥ (m) (dBuV) (dB) (dB) (dB)
AV 1.73366G 19.39 42,00 -22.61 -31.63 3 Herizontal 360 3.00 51.02 2484 3.81 50.74
AV 2.00019G 18.74 44.00 -25.26 -20.63 3 Herizontal 360 3.00 4837 26.60 413 50.82
AY 3.399866G 22,16 54,00 -31.84 -24.87 3 Harizontal 360 3.00 47.03 29.50 5.56 50.39
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e onins.  RSE TX above 1GHz_BPRF#3 Appendix D.2
Ultra Wide Band_Nss1_1TX(Port2)
25/04/2024
7987.2MHz_TX
125 LimAV [/~
100- A A
30_
60|
40_
20-
0_
-20-1
-SO_I 1 I | 1 | 1 | | | 1 1 1 | 1 | 1
1.164G 1176 11756 1186 11856 1196 11956 126 12056 1216 12156 1226 12256 1236 12356 124G
Type Freq Level Limnit Margin Factor Dist Condition  Azimuth | Height Raw AF CcL PA
(Hz) (dBuV/m} (dBuV/m) (dB) (dB) (m) ¥ (m) (dBuV) (dB) (dB) (dB)
AY 1.19373G 3.0 10.00 -6.90 -31.03 3 Vertical 359 1.92 3413 25.93 3.4 50.56
AV 1.19758G 2.38 10.00 -742 -31.10 3 Vertical | 0 143 33.68 25.85 3.15 50.56
AV 1.201466G 3.54 10.00 -6.46 -31.15 3 Vertical | 3 1.85 34.69 25.80 3.15 50.56
Ultra Wide Band_Nss1_1TX(Port2)
25/04/2024
7987.2MHz_TX
= LimAV [/
100 AV v
30_
w_
40_
20-
0_
-20-1
-SO_I 1 I | 1 | 1 | ] | | 1 1 ] 1 | 1
1.164G 1176 11756 1186 11856 1196 11956 126 12056 1216 12156 1226 12256 1236 12356 124G
Type Freq Level Limit Margin Factor Dist Condition  Azimuth = Height Raw AF CL PA
(Hz) (dBuV/m} (dBuV/m) (dB) (dB) (m) ¥ (m) (dBuV) (dB) (dB) (dB)
AV 1.19378G 1.27 10.00 -8.73 -31.04 3 Herizontal 308 1.69 2.3 25.92 3.14 50.56
AV 1.20001G 8.24 10.00 -1.76 -31.15 3 Herizontal 358 148 39.39 25.80 3.15 50.56
AY 1.20342G 1.40 10.00 -8.60 -31.15 3 Harizontal 360 218 32.55 25.80 3.15 50.56
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Ultra Wide Band_Nss1_1TX(Port2)
25/04/2024
7987.2MHz_TX
e LimAV [/~
100- A A
30_
60|
40_
20-
0_
-20-1
-0 | | | | 1 1 1 1 |
1.559G 1.565G 1.576 1.575G 1.38G 1.583G 1.59G 1.595G 1.6G 1.605G 1.61G
Type Freq Level Limit Margin Factor Dist Condition  Azimuth = Height Raw AF CL PA
(Hz) (dBuV/m} (dBuV/m) (dB) (dB) (m) ¥ (m) (dBuV) (dB) (dB) (dB)
AY 1.57451G -5.39 10.00 -15.39 -31.24 3 Vertical 231 215 23.85 25.35 3.64 50.69
AV 1.38605G -7.70 10.00 -17.70 -31.19 3 Vertical | 59 113 2343 25.40 3.65 50.70
AV 1.60002G 9.91 - - -31.27 3 Vertical | 331 148 41.18 25.30 3.67 50.70
Ultra Wide Band_Nss1_1TX(Port2)
25/04/2024
7987.2MHz_TX
= Lim.AV [~
100 A A
30_
w_
40_
20-
0_
-20-1
-50- | | | 1 1 | 1 1 |
1.559G 1.565G 1.576 1.575G 1.38G 1.583G 1.59G 1.595G 1.6G 1.605G 1.61G
Type Freq Level Limit Margin Factor Dist Condition  Azimuth = Height Raw AF CL PA
(Hz) (dBuV/m} (dBuV/m) (dB) (dB) (m) ¥ (m) (dBuV) (dB) (dB) (dB)
AV 1.57139G -4.53 10.00 -14.53 -31.29 3 Horizontal 62 1.87 26.76 25.31 3.63 50.69
AV 1.38307G -4.69 10.00 -14.69 -31.18 3 Herizontal 66 1.78 26.49 25.40 3.65 50.69
AY 1.60002G 12.69 - - -31.27 3 Harizental 311 149 43.56 25.30 3.67 50.70
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seomron as.  ROSE TX below 1GHz_HPRF#1 Appendix D.3

Summary
Mode Result Type Freq Level Limit Margin Dist Condition Azimuth Height
(Hz) (dBuV/m) (dBuV/m) (dB) (m) () (m)
3.1-10.6GHz
Ultra Wide Band_Nss1_1TX(Port1) Pass PK 800.04M 4045 46.00 -5.55 3 Horizontal 0 3.00
Ultra Wide Band_Nss1_1TX(Port2) Pass PK 800.04M 40.03 46.00 -5.97 3 Horizontal 360 3.00
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seomron as.  ROSE TX below 1GHz_HPRF#1 Appendix D.3

Result

Mode Result Type Freq Level Limit Margin Dist Condition Azimuth Height
(Hz) (dBuV/m) (dBuV/m) (dB) (m) °) (m)

Ultra Wide Band_Nss1_1TX(Port1) - - - - - - - - - -

7987.2MHz Pass PK 30M 31.93 40.00 -8.07 3 Vertical 360 3.00
7987.2MHz Pass PK 78.36M 28.89 40.00 -1 3 Vertical 360 3.00
7987.2MHz Pass PK 199.26M 30.87 43.50 -12.63 3 Vertical 360 3.00
7987.2MHz Pass PK 545.22M 2942 46.00 -16.58 3 Vertical 360 3.00
7987.2MHz Pass PK 601.02M 3218 46.00 -13.82 3 Vertical 360 3.00
7987.2MHz Pass PK 800.04M 37.76 46.00 -8.24 3 Vertical 360 3.00
7987.2MHz Pass PK 89.52M 27.16 43.50 -16.34 3 Horizontal 0 3.00
7987.2MHz Pass PK 165.78M 26.35 43.50 -17.15 3 Horizontal 0 3.00
7987.2MHz Pass PK 199.26M 3417 43.50 -9.33 3 Horizontal 0 3.00
7987.2MHz Pass PK 515.46M 34.75 46.00 -11.25 3 Horizontal 0 3.00
7987.2MHz Pass PK 601.02M 33.92 46.00 -12.08 3 Horizontal 0 3.00
7987.2MHz Pass PK 800.04M 40.45 46.00 -5.55 3 Horizontal 0 3.00

Ultra Wide Band_Nss1_1TX(Port2) - - - - - N N - - N

7987.2MHz Pass PK 41.16M 2961 40.00 1039 3 Vertical 0 3.00
7987.2MHz Pass PK 78.36M 28.81 40.00 1119 3 Vertical 0 3.00
7987.2MHz Pass PK 199.26M 30.84 4350 -12.66 3 Vertical 0 3.00
7987.2MHz Pass PK 545.22M 29.02 46.00 -16.98 3 Vertical 0 3.00
7987.2MHz Pass PK 601.02M 31.76 46.00 -14.24 3 Vertical 0 3.00
7987.2MHz Pass PK 800.04M 38.35 46.00 -7.65 3 Vertical 0 3.00
7987.2MHz Pass PK 78.36M 2599 40.00 -14.01 3 Horizontal 360 3.00
7987.2MHz Pass PK 126.72M 2461 4350 -18.89 3 Horizontal 360 3.00
7987.2MHz Pass PK 199.26M 2919 4350 -14.31 3 Horizontal 360 3.00
7987.2MHz Pass PK 528.48M 29.03 46.00 -16.97 3 Horizontal 360 3.00
7987.2MHz Pass PK 601.02M 33.24 46.00 12,76 3 Horizontal 360 3.00
7987.2MHz Pass PK 800.04M 40.03 46.00 -5.97 3 Horizontal 360 3.00
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SPORTON LAB.

RSE TX below 1GHz_HPRF#1

Appendix D.3

Ultra Wide Band_Nss1_1TX(Port1)

26/04/2024
7987.2MHz_PoE
R LmQP [~/
120-
QP N
- LimAV [~
AV avd
80~ L )
w_
40__‘
20-
07 1 | | | | | I | | | | | | | | | | | 1
30M 00M  150M 200M 250M 300M 350M 400M  450M  500M  550M  60OM 650M TOOM  750M 80OM 850M  90OM  960M
Type Freq Level Limnit Margin Facter Dist Condition Azimuth | Height Raw AF CL PA
(Hz) (dBuV/m} (dBuV/m) (dB) (dB) (m) ¥ (m) (dBuV) (dB) (dB) (dB)
PK 30M 31.93 40.00 -8.07 -2.68 3 Vertical 360 3.00 34.61 23.4% 1.23 27.40
PK 78.36M 28.89 40.00 -11.11 -14.14 3 Vertical | 360 3.00 43.03 11.86 1.76 27.76
PK 199.26M 30.87 43.30 -12.63 -10.13 3 Vertical | 360 3.00 41.00 14.41 2,94 2748
PK 545.22M 2042 46.00 -16.58 1.6 3 Vertical 360 3.00 28.26 2472 51 28.67
PK 601.02M 3218 46.00 -13.82 1.34 3 Vertical | 360 3.00 30.84 24.03 5.80 28,49
PK 200,040 37.76 46.00 -8.24 344 3 Vertical 360 3.00 3432 23.31 6.46 28.33
Ultra Wide Band_Nss1_1TX(Port1)
26/04/2024
7987.2MHz_PoE
e LimQP [/
120-
QP s
e LimAV [~
AV v
30— L J
w_
7 I e —
20-
O_I 1 | | | | | I | | | | | | | | | | | 1
30M 100M  150M  200M 250M  300M  350M 400M 450M 500M 550M 60OM 650M TOOM 730M 80OM 830M  O00M 960M
Type Freq Level Limit Margin Factor Dist Condition  Azimuth = Height Raw AF CL PA
(Hz) (dBuV/m) (dBuV/m) (dB) (dB) (m) ] () (dBuV) (dB) (dE) (dE)
PK 88,52M 27.16 43.30 -16.34 -11.77 3 Haorizontal 0 3.00 38.93 1419 1.87 27.83
PK 163.78M 26,35 43.50 -17.15 -10.2 3 Harizental 0 3.00 36.47 14.92 2.61 27,65
PK 199.26M 3417 43.50 -9.33 -10.13 3 Haorizontal 0 3.00 4430 14.41 2,94 2748
PK 513.46M 34.73 46.00 -11.25 -045 3 Haorizontal 0 3.00 35.20 23.09 496 28.50
PK 601.02M 33.92 46.00 -12.08 1.34 3 Herizontal 0 3.00 32.58 24.03 5.80 28.49
PK 200.04M 40.45 46.00 -5.55 3.44 3 Haorizontal 0 3.00 3701 25.31 6.46 28.33
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 onins. RSE TX below 1GHz_HPRF#1 Appendix D.3
Ultra Wide Band_Nss1_1TX(Port2)
26/04/2024
7987.2MHz_PoE
R LmQP [~/
120-
QP N
- LimAV [~
AV avd
80~ L J
w_
40__‘
20-
07| 1 | | | | | I | | | | | | | | | | | 1
30M 00M  150M 200M 250M 300M 350M 400M  450M  500M  550M  60OM 650M TOOM  750M 80OM 850M  90OM  960M
Type Freq Level Limnit Margin Facter Dist Condition Azimuth | Height Raw AF CL PA
(Hz) (dBuV/m} (dBuV/m) (dB) (dB) (m) ¥ (m) (dBuV) (dB) (dB) (dB)
PK 41.16M 29.61 40.00 -10.39 -7.79 3 Vertical 0 3.00 3740 17.4% 1.40 26,68
PK 78.36M 28.81 40.00 -11.19 -14.14 3 Vertical | 0 3.00 42,95 11.86 1.76 27.76
PK 199.26M 30.84 43.30 -12.66 -10.13 3 Vertical | 0 3.00 40.97 14.41 2,94 2748
PK 545.22M 29.02 46.00 -16.98 1.6 3 Vertical 0 3.00 27.86 2472 51 28.67
PK 601.02M 31.76 46.00 -14.24 1.34 3 Vertical | 0 3.00 30.42 24.03 5.80 28,49
PK 200,040 38.35 46.00 -T.65 344 3 Vertical 0 3.00 34.91 23.31 6.46 28.33
Ultra Wide Band_Nss1_1TX(Port2)
26/04/2024
7987.2MHz_PoE
e LimoP [~/
120-
QP s
e LimAV [~
AV v
30— L J
w_
7 I e —
20-
O_I 1 | | | | | I | | | | | | | | | | | 1
30M 100M  150M  200M 250M  300M  350M 400M 450M 500M 550M 60OM 650M TOOM 730M 80OM 830M  O00M 960M
Type Freq Level Limit Margin Factor Dist Condition  Azimuth = Height Raw AF CL PA
(Hz) (dBuV/m) | (dBuV/m) (dE) (dB) (m) ) (m) (dBuV) | (dB) (dB) (dB)
PK 78.36M 25.99 40.00 -14.01 -14.14 3 Herizontal 360 3.00 40.13 11.86 1.76 27.76
PK 126.72M 24.61 43.50 -18.89 -8.08 3 Harizontal 360 3.00 32.69 17.43 2.29 27.80
PK 199.26M 29,19 43.50 -14.31 -10.13 3 Herizontal 360 3.00 39.32 14.41 2,94 2748
PK 528.48M 29.03 46.00 -16.97 -0.17 3 Herizontal 360 3.00 20.20 23.39 5.02 28,58
PK 601.02M 33.24 46.00 -12.76 1.34 3 Herizontal 360 3.00 31.90 24.03 5.80 28.49
PK 200.04M 40.03 46.00 -5.97 3.44 3 Herizontal 360 3.00 36.59 25.31 6.46 28.33
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seomron as.  ROE TX above 1GHz HPRF#1 Appendix D.4

Summary
Mode Result Type Freq Level Limit Margin Dist Condition Azimuth Height
(Hz) (dBuV/m) (dBuV/m) (dB) (m) () (m)
3.1-10.6GHz
Ultra Wide Band_Nss1_1TX(Port1) Pass AV 1.60002G 9.58 10.00 - 3 Vertical 359 149
Ultra Wide Band_Nss1_1TX(Port2) Pass AV 1.60003G 9.07 - - 3 Vertical 336 1.49
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seomron as.  ROE TX above 1GHz HPRF#1 Appendix D.4

Result

Mode Result Type Freq Level Limit Margin Dist Condition Azimuth Height
(Hz) (dBuV/m) (dBuVim) (dB) (m) ©) (m)

Ultra Wide Band_Nss1_1TX(Port1) - - - - - - - - - -

7987.2MHz Pass AV 2.19972G 24.21 44.00 -19.73 3 Vertical 0 3.00
7987.2MHz Pass AV 3.00031G 23.09 44.00 -20.91 3 Vertical 0 3.00
7987.2MHz Pass AV 5.00004G 28.89 54.00 -25.11 3 Vertical 0 3.00
7987.2MHz Pass AV 1.99527G 19.49 44.00 -24.51 3 Horizontal 360 3.00
7987.2MHz Pass AV 2.45788G 23.19 44.00 -20.81 3 Horizontal 360 3.00
7987.2MHz Pass AV 3.42646G 2243 54.00 -31.57 3 Horizontal 360 3.00
7987.2MHz Pass AV 1.16683G 6.36 10.00 -3.64 3 Vertical 360 3.00
7987.2MHz Pass AV 1.19745G 5.29 10.00 -4.71 3 Vertical 360 3.00
7987.2MHz Pass AV 1.22075G 1.66 10.00 -8.34 3 Vertical 360 3.00
7987.2MHz Pass AV 1.17328G 4.51 10.00 -5.49 3 Horizontal 0 3.00
7987.2MHz Pass AV 1.20002G 541 10.00 -4.59 3 Horizontal 0 3.00
7987.2MHz Pass AV 1.2289G 1.74 10.00 -8.26 3 Horizontal 0 3.00
7987.2MHz Pass AV 1.56424G 0.97 10.00 -9.03 3 Vertical 0 3.00
7987.2MHz Pass AV 1.5809G 0.60 10.00 -9.40 3 Vertical 0 3.00
7987.2MHz Pass AV 1.60002G 9.58 10.00 - 3 Vertical 359 149
7987.2MHz Pass AV 1.56162G 0.18 10.00 -9.82 3 Horizontal 360 3.00
7987.2MHz Pass AV 1.5807G 0.99 10.00 -9.01 3 Horizontal 360 3.00
7987.2MHz Pass AV 1.60002G 10.33 - - 3 Horizontal 314 1.76

Ultra Wide Band_Nss1_1TX(Port2) - - - - - - N - - N

7987.2MHz Pass AV 2.19972G 21.40 44.00 -22.60 3 Vertical 0 3.00
7987.2MHz Pass AV 2.99981G 2349 44.00 -20.51 3 Vertical 0 3.00
7987.2MHz Pass AV 4.75272G 24.45 54.00 -29.55 3 Vertical 0 3.00
7987.2MHz Pass AV 2.0534G 18.99 44.00 -25.01 3 Horizontal 360 3.00
7987.2MHz Pass AV 2.85349G 2017 44.00 -23.83 3 Horizontal 360 3.00
7987.2MHz Pass AV 3.8004G 2357 54.00 -30.43 3 Horizontal 360 3.00
7987.2MHz Pass AV 1.19205G 1.38 10.00 -8.62 3 Vertical 13 1.78
7987.2MHz Pass AV 1.19679G 4.68 10.00 -5.32 3 Vertical 360 1.79
7987.2MHz Pass AV 1.19972G 2.59 10.00 -1.41 3 Vertical 321 1.89
7987.2MHz Pass AV 1.18613G 1.51 10.00 -8.49 3 Horizontal 261 149
7987.2MHz Pass AV 1.19646G -2.01 10.00 -12.01 3 Horizontal 176 149
7987.2MHz Pass AV 1.20943G -3.54 10.00 -13.54 3 Horizontal 5 149
7987.2MHz Pass AV 1.57288G -6.24 10.00 -16.24 3 Vertical 17 161
7987.2MHz Pass AV 1.58526G -8.12 10.00 -18.12 3 Vertical 154 143
7987.2MHz Pass AV 1.60003G 9.07 - - 3 Vertical 336 149
7987.2MHz Pass AV 1.57574G -9.40 10.00 -19.40 3 Horizontal 0 1.50
7987.2MHz Pass AV 1.59491G -7.38 10.00 -17.38 3 Horizontal 64 1.37
7987.2MHz Pass AV 1.60002G 13.06 - - 3 Horizontal 310 149

*The frequencies mentioned in Comments and Explanations are not limited to this Limit.
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Ultra Wide Band_Nss1_1TX(Port1)
10/05/2024
7987.2MHz_TX
125 LimAV [/~
100- A A
go_
60|
40_ ’—‘
20-
0_
-20-1
-SO_I 1 1 1 1 I | I | | | | I | | | | I | | |
960M 4G 6G 8 106 126 146 166G 186G 206 226G 24G 266G 286G 30G 326G 346G 366G 386G 406
Type Freq Level Limnit Margin Factor Dist Condition  Azimuth | Height Raw AF CcL PA
(Hz) (dBuV/m} (dBuV/m) (dB) (dB) (m) ¥ (m) (dBuV) (dB) (dB) (dB)
AY 2.19972G 2427 44.00 -19.73 -28.74 3 Vertical 0 3.00 53.01 2710 4.33 50.63
AV 3.00031G 23.09 44.00 -20.91 -25.34 3 Vertical | 0 3.00 4843 20.50 517 5047
AV 5.000046G 28.89 54.00 -25.11 -20.05 3 Vertical | 0 3.00 42,94 3310 6.72 50.33
Ultra Wide Band_Nss1_1TX(Port1)
10/05/2024
7987.2MHz_TX
= Lim.AV [~
100 A A
30_
w_
40_ ’—‘
20-
0_
-20-1
-SO_I 1 1 1 1 ! ! I ] | ] ! I ] | ] ! I ] | ]
960M 4G 6G 8 106 126 146 166G 186G 206 226G 24G 266G 286G 30G 326G 346G 366G 386G 406
Type Freq Level Limit Margin Factor Dist Condition  Azimuth = Height Raw AF CL PA
(Hz) (dBuV/m} (dBuV/m) (dB) (dB) (m) ¥ (m) (dBuV) (dB) (dB) (dB)
AV 1.99527G 19.43 44.00 -24.51 -29.59 3 Herizontal 360 3.00 49.08 26.65 412 50.82
AV 2.45788G 23.19 44.00 -20.81 -27.91 3 Herizontal 360 3.00 51.10 2740 4.61 50.38
AY 3.42646G 2243 54,00 -31.57 -24.85 3 Harizontal 360 3.00 47.38 29.39 5.58 50.38
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Ultra Wide Band_Nss1_1TX(Port1)
10/05/2024
7987.2MHz_TX
125 LimAV [/~
100- A A
go_
60|
40_
20-
0_
-20-1
-SO_I 1 I | 1 | 1 | | | 1 1 1 | 1 | 1
1.164G 1176 11756 1186 11856 1196 11956 126 12056 1216 12156 1226 12256 1236 12356 124G
Type Freq Level Limnit Margin Factor Dist Condition  Azimuth | Height Raw AF CcL PA
(Hz) (dBuV/m} (dBuV/m) (dB) (dB) (m) ¥ (m) (dBuV) (dB) (dB) (dB)
AY 1.16683G 6.36 10.00 -3.64 -30.79 3 Vertical 360 3.00 37.15 26.20 3.0 50.55
AV 1.19745G 5.29 10.00 -47 -31.10 3 Vertical | 360 3.00 36.39 25.85 3.15 50.56
AV 1.22075G 1.66 10.00 -8.34 -31.14 3 Vertical | 360 3.00 32.80 25.79 3.18 50.57
Ultra Wide Band_Nss1_1TX(Port1)
10/05/2024
7987.2MHz_TX
= LimAV [/
100 AV v
30_
w_
40_
20-
0_
-20-1
-SO_I 1 I | 1 | 1 | ] | | 1 1 ] 1 | 1
1.164G 1176 11756 1186 11856 1196 11956 126 12056 1216 12156 1226 12256 1236 12356 124G
Type Freq Level Limit Margin Factor Dist Condition  Azimuth = Height Raw AF CL PA
(Hz) (dBuV/m} (dBuV/m) (dB) (dB) (m) ¥ (m) (dBuV) (dB) (dB) (dB)
AV 1173286 451 10.00 -349 -30.81 3 Haorizontal 0 3.00 3532 26.17 ERD 50.55
AV 1.20002G 5.41 10.00 -4.59 -31.15 3 Haorizontal 0 3.00 36.56 25.80 3.15 50.56
AY 1.2289G 1.74 10.00 -8.26 -31.21 3 Harizental 0 3.00 32.95 25.71 3.19 50.57
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SPORTON LAB.

RSE TX above 1GHz_HPRF#1

Appendix D.4

Ultra Wide Band_Nss1_1TX(Port1)
10/05/2024
7987.2MHz_TX
125 LimAV [~
100- AV v
30_
60|
40_
20-
0_
-20-1
-0 | | | | 1 1 1 1 1 |
1.559G 1.565G 1.576 1.575G 1.38G 1.583G 1.59G 1.595G 1.6G 1.605G 1.61G
Type Freq Level Limnit Margin Facter Dist Condition  Azimuth | Height Raw AF CL PA
(Hz) (dBuV/m} (dBuV/m) (dB) (dB) (m) ¥ (m) (dBuV) (dB) (dB) (dB)
AY 1.56424G 0.97 10.00 -9.03 -31.31 3 Vertical 0 3.00 32.28 23.30 3.62 50.69
AV 1.5800G 0.60 10.00 -9.40 -31.18 3 Vertical | 0 3.00 3178 25.40 3.65 50.69
AV 1.60002G 9.58 10.00 - -31.27 3 Vertical | 339 143 40.85 25.30 3.67 50.70
Ultra Wide Band_Nss1_1TX(Port1)
10/05/2024
7987.2MHz_TX
= Lim.AV [~
100 A A
30_
w_
40_
20-
0_
-20-1
-50- | | | 1 1 | 1 1 1 |
1.559G 1.565G 1.576 1.575G 1.38G 1.583G 1.59G 1.595G 1.6G 1.605G 1.61G
Type Freq Level Limit Margin Factor Dist Condition  Azimuth = Height Raw AF CL PA
(Hz) (dBuV/m} (dBuV/m) (dB) (dB) (m) ¥ (m) (dBuV) (dB) (dB) (dB)
AV 1.36162G 0.18 10.00 -9.82 -31.31 3 Herizontal 360 3.00 3143 25.30 3.62 50.69
AV 1.3807G 0.99 10.00 -9.01 -31.19 3 Herizontal 360 3.00 3218 25.40 3.64 50.69
AY 1.60002G 10.33 - - -31.27 3 Harizental 314 1.76 41.60 25.30 3.67 50.70
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seonron 1as. ROE TX above 1GHz_HPRF#1 Appendix D.4
Ultra Wide Band_Nss1_1TX(Port2)
26/04/2024
7987.2MHz_TX
125 LimAV [~
100- AV v
go_
60|
40_ ’—‘
20-
0_
-20-1
-SO_I 1 1 1 1 I | I | | | | I | | | I | | |
960M 4G 6G 8 106 126 146 186G 186G 206G 226G 246G 26G  28G 326G 346 36G 386G 40G
Type Freq Level Limnit Margin Factor Dist Condition  Azimuth | Height Raw AF CcL PA
(Hz) (dBuV/m} (dBuV/m) (dB) (dB) (m) ¥ (m) (dBuV) (dB) (dB) (dB)
AY 2.19972G 21.40 44.00 -22.60 -28.74 3 Vertical 0 3.00 50.14 2710 4.33 50.63
AV 2.99981G 23.43 44.00 -20.51 -25.34 3 Vertical | 0 3.00 48.83 20.50 517 5047
AV 4,75272G 2443 54.00 -20.55 -21.54 3 Vertical | 0 3.00 45.99 3192 6.48 50,40
Ultra Wide Band_Nss1_1TX(Port2)
26/04/2024
7987.2MHz_TX
= Lim.AV [~
100 A A
30_
w_
40_ ’—‘
20-
0_
-20-1
-SO_I 1 1 1 1 ! ! I ] | ] ! I ] | ! I ] | ]
960M 4G 6G 8 106 126 146 186G 186G 206G 226G 246G 26G  28G 326G 346 36G 386G 40G
Type Freq Level Limit Margin Factor Dist Condition  Azimuth = Height Raw AF CL PA
(Hz) (dBuV/m} (dBuV/m) (dB) (dB) (m) ¥ (m) (dBuV) (dB) (dB) (dB)
AV 2.0534G 18.99 44.00 -25.01 -20.13 3 Herizontal 360 3.00 4812 27.00 418 50.77
AV 2.85349G 2017 44.00 -23.83 -26.44 3 Herizontal 360 3.00 46.61 28.50 5.03 50.43
AY 3.8004G 23.57 54,00 -30.43 -23.59 3 Harizontal 360 3.00 4716 30.30 5.86 50.21
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seonron 1as. ROE TX above 1GHz_HPRF#1 Appendix D.4
Ultra Wide Band_Nss1_1TX(Port2)
26/04/2024
7987.2MHz_TX
125 LimAV [/~
100- A A
go_
60|
40_
20-
0_
-20-1
-SO_I 1 I | 1 | 1 | | | 1 1 1 | 1 | 1
1.164G 1176 11756 1186 11856 1196 11956 126 12056 1216 12156 1226 12256 1236 12356 124G
Type Freq Level Limnit Margin Factor Dist Condition  Azimuth | Height Raw AF CcL PA
(Hz) (dBuV/m} (dBuV/m) (dB) (dB) (m) ¥ (m) (dBuV) (dB) (dB) (dB)
AY 1.19203G 1.38 10.00 -8.62 -31.00 3 Vertical 13 1.78 32.38 23.96 3.4 50.56
AV 1.19679G  4.68 10.00 -5.32 -31.09 3 Vertical | 360 1.79 35.77 25.86 3.15 50.56
AV 1.19972G 2.38 10.00 -74 -31.14 3 Vertical | 321 1.89 33.73 25.81 3.15 50.56
Ultra Wide Band_Nss1_1TX(Port2)
26/04/2024
7987.2MHz_TX
= LimAV [/
100 AV v
30_
w_
40_
20-
0_
-20-1
-SO_I 1 I | 1 | 1 | ] | | 1 1 ] 1 | 1
1.164G 1176 11756 1186 11856 1196 11956 126 12056 1216 12156 1226 12256 1236 12356 124G
Type Freq Level Limit Margin Factor Dist Condition  Azimuth = Height Raw AF CL PA
(Hz) (dBuV/m} (dBuV/m) (dB) (dB) (m) ¥ (m) (dBuV) (dB) (dB) (dB)
AV 1.18613G 1.51 10.00 -349 -30.93 3 Horizontal 261 143 3244 26.04 3.13 50.56
AV 1.196466G -2.01 10.00 -12.0 -31.08 3 Herizontal 176 143 20.07 25.87 3.15 50.56
AY 1.20843G -3.54 10.00 -13.54 -31.15 3 Harizental 3 149 27.61 25.80 316 50.57
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SPORTON LAB.

RSE TX above 1GHz_HPRF#1

Appendix D.4

Ultra Wide Band_Nss1_1TX(Port2)
26/04/2024
7987.2MHz_TX
125 LimAV [~
100- AV v
30_
60|
40_
20-
0_
-20-1
-0 | | | | 1 1 1 1 1 |
1.559G 1.565G 1.576 1.575G 1.38G 1.583G 1.59G 1.595G 1.6G 1.605G 1.61G
Type Freq Level Limnit Margin Facter Dist Condition  Azimuth | Height Raw AF CL PA
(Hz) (dBuV/m} (dBuV/m) (dB) (dB) (m) ¥ (m) (dBuV) (dB) (dB) (dB)
AY 1.57288G -6.24 10.00 -16.24 -31.27 3 Vertical 17 1.61 25.03 23.33 3.63 50.69
AV 1.38526G -8.12 10.00 -18.12 -31.19 3 Vertical | 154 143 23.07 25.40 3.65 50.70
AV 1.60003G 9.07 - - -31.27 3 Vertical | 336 143 40.34 25.30 3.67 50.70
Ultra Wide Band_Nss1_1TX(Port2)
26/04/2024
7987.2MHz_TX
= Lim.AV [~
100 A A
30_
w_
40_
20-
0_
-20-1
-50- | | | 1 1 | 1 1 |
1.559G 1.565G 1.576 1.575G 1.38G 1.583G 1.59G 1.595G 1.6G 1.605G 1.61G
Type Freq Level Limit Margin Factor Dist Condition  Azimuth = Height Raw AF CL PA
(Hz) (dBuV/m} (dBuV/m) (dB) (dB) (m) ¥ (m) (dBuV) (dB) (dB) (dB)
AV 1.57574G -9.40 10.00 -19.40 -31.23 3 Haorizontal 0 1.50 21.83 25.36 3.64 50.69
AV 1.38491G -7.38 10.00 -17.38 -31.23 3 Horizontal 64 137 23.85 25.35 3.66 50.70
AY 1.60002G 13.06 - - -31.27 3 Harizental 310 149 4433 25.30 3.67 50.70
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seomron as.  ROE TX below 1GHz_HPRF#16 Appendix D.5

Summary
Mode Result Type Freq Level Limit Margin Dist Condition Azimuth Height
(Hz) (dBuV/m) (dBuV/m) (dB) (m) () (m)
3.1-10.6GHz
Ultra Wide Band_Nss1_1TX(Port1) Pass PK 800.04M 40.67 46.00 -5.33 3 Horizontal 0 3.00
Ultra Wide Band_Nss1_1TX(Port2) Pass PK 800.04M 4043 46.00 -5.57 3 Horizontal 360 3.00
Sporton International Inc. Page No. : D1lofD4
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seomron as.  ROE TX below 1GHz_HPRF#16 Appendix D.5

Result

Mode Result Type Freq Level Limit Margin Dist Condition Azimuth Height
(Hz) (dBuV/m) (dBuV/m) (dB) (m) °) (m)

Ultra Wide Band_Nss1_1TX(Port1) - - - - - - - - - -

7987.2MHz Pass PK 78.36M 30.30 40.00 -9.70 3 Vertical 360 3.00
7987.2MHz Pass PK 158.34M 28.38 43.50 -15.12 3 Vertical 360 3.00
7987.2MHz Pass PK 199.26M 28.58 43.50 -14.92 3 Vertical 360 3.00
7987.2MHz Pass PK 370.38M 26.79 46.00 -19.21 3 Vertical 360 3.00
7987.2MHz Pass PK 601.02M 3222 46.00 -13.78 3 Vertical 360 3.00
7987.2MHz Pass PK 800.04M 37.82 46.00 -8.18 3 Vertical 360 3.00
7987.2MHz Pass PK 89.52M 26.72 43.50 -16.78 3 Horizontal 0 3.00
7987.2MHz Pass PK 165.78M 26.97 43.50 -16.53 3 Horizontal 0 3.00
7987.2MHz Pass PK 199.26M 34.24 43.50 -9.26 3 Horizontal 0 3.00
7987.2MHz Pass PK 418.74M 27.63 46.00 -18.37 3 Horizontal 0 3.00
7987.2MHz Pass PK 601.02M 32.31 46.00 -13.69 3 Horizontal 0 3.00
7987.2MHz Pass PK 800.04M 40.67 46.00 -5.33 3 Horizontal 0 3.00

Ultra Wide Band_Nss1_1TX(Port2) - - - - - N N - - N

7987.2MHz Pass PK 30M 31.09 40.00 -8.91 3 Vertical 0 3.00
7987.2MHz Pass PK 57.9M 20.84 40.00 -10.16 3 Vertical 0 3.00
7987.2MHz Pass PK 158.34M 24.62 4350 -18.88 3 Vertical 0 3.00
7987.2MHz Pass PK 199.26M 31.08 4350 1242 3 Vertical 0 3.00
7987.2MHz Pass PK 601.02M 3215 46.00 1385 3 Vertical 0 3.00
7987.2MHz Pass PK 800.04M 37.94 46.00 -8.06 3 Vertical 0 3.00
7987.2MHz Pass PK 78.36M 26.94 40.00 -13.06 3 Horizontal 360 3.00
7987.2MHz Pass PK 126.72M 2517 4350 1833 3 Horizontal 360 3.00
7987.2MHz Pass PK 199.26M 34.05 4350 -9.45 3 Horizontal 360 3.00
7987.2MHz Pass PK 541.5M 28.24 46.00 1776 3 Horizontal 360 3.00
7987.2MHz Pass PK 601.02M 3259 46.00 1341 3 Horizontal 360 3.00
7987.2MHz Pass PK 800.04M 4043 46.00 -5.57 3 Horizontal 360 3.00
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sromron as.  ROE TX below 1GHz_HPRF#16 Appendix D.5
Ultra Wide Band_Nss1_1TX(Port1)
26/04/2024
7987.2MHz_PoE
R LmQP [~/
120-
QP N
- LimAV [~
AV avd
80~ L J
w_
40__‘
20-
07| 1 | | | | | I | | | | | | | | | | | 1
30M 00M  150M 200M 250M 300M 350M 400M  450M  500M  550M  60OM 650M TOOM  750M 80OM 850M  90OM  960M
Type Freq Level Limnit Margin Facter Dist Condition Azimuth | Height Raw AF CL PA
(Hz) (dBuV/m} (dBuV/m) (dB) (dB) (m) ¥ (m) (dBuV) (dB) (dB) (dB)
PK 78.36M 30.30 40.00 -9.70 -14.14 3 Vertical 360 3.00 44.44 11.86 1.76 27,76
PK 158.34M 28.38 43.30 -15.12 -10.06 3 Vertical | 360 3.00 3844 15.06 2,38 27.70
PK 199.26M 28.38 43.30 -14.92 -10.13 3 Vertical | 360 3.00 8.7 14.41 2,94 2748
PK 370.38M 26.79 46.00 -19.21 -3.69 3 Vertical 360 3.00 30.48 20.02 4.01 2792
PK 601.02M 32.22 46.00 -13.78 1.34 3 Vertical | 360 3.00 30.88 24.03 5.80 28,49
PK 200,040 37.82 46.00 -8.18 344 3 Vertical 360 3.00 34.38 23.31 6.46 28.33
Ultra Wide Band_Nss1_1TX(Port1)
26/04/2024
7987.2MHz_PoE
e LimoP [~/
120-
QP s
e LimAV [~
AV v
30— L J
w_
7 I e —
20-
O_I 1 | | | | | I | | | | | | | | | | | 1
30M 100M  150M  200M 250M  300M  350M 400M 450M 500M 550M 60OM 650M TOOM 730M 80OM 830M  O00M 960M
Type Freq Level Limit Margin Factor Dist Condition  Azimuth = Height Raw AF CL PA
(Hz) (dBuV/m) | (dBuV/m) (dE) (dB) (m) ) (m) (dBuV) | (dB) (dB) (dB)
PK 88,52M 26.72 43.30 -16.78 -11.77 3 Haorizontal 0 3.00 3843 1419 1.87 27.83
PK 163.78M 26.97 43.50 -16.33 -10.2 3 Harizental 0 3.00 37.09 14.92 2.61 27,65
PK 199.26M 34.24 43.50 -9.26 -10.13 3 Haorizontal 0 3.00 4437 14.41 2,94 2748
PK 418.74M 27.63 46.00 -18.37 -1.87 3 Haorizontal 0 3.00 20.50 21.84 436 28.07
PK 601.02M 2.3 46.00 -13.69 1.34 3 Herizontal 0 3.00 30.97 24.03 5.80 28.49
PK 200.04M 40.67 46.00 -5.33 3.44 3 Haorizontal 0 3.00 37.23 25.31 6.46 28.33
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sromron as.  ROE TX below 1GHz_HPRF#16 Appendix D.5
Ultra Wide Band_Nss1_1TX(Port2)
25/04/2024
7987.2MHz_PoE
R LmQP [~/
120-
QP N
- LimAV [~
AV avd
80~ L J
w_
40__‘
20-
07 1 | | | | | I | | | | | | | | | | | 1
30M 00M  150M 200M 250M 300M 350M 400M  450M  500M  550M  60OM 650M TOOM  750M 80OM 850M  90OM  960M
Type Freq Level Limnit Margin Facter Dist Condition Azimuth | Height Raw AF CL PA
(Hz) (dBuV/m} (dBuV/m) (dB) (dB) (m) ¥ (m) (dBuV) (dB) (dB) (dB)
PK 30M 31.09 40.00 -8.91 -2.68 3 Vertical 0 3.00 33.77 23.4% 1.23 27.40
PK 57.9M 20,84 40.00 -10.16 -13.85 3 Vertical | 0 3.00 43.69 177 1.67 27.29
PK 158.34M 24.62 43.30 -18.88 -10.06 3 Vertical | 0 3.00 34.68 15.06 2,38 27.70
PK 199.26M 31.08 43.50 -12.42 -10.13 3 Vertical 0 3.00 41.21 1441 2.94 2748
PK 601.02M 32,15 46.00 -13.85 1.34 3 Vertical | 0 3.00 30.81 24.03 5.80 28,49
PK 200,040 3794 46.00 -8.06 344 3 Vertical 0 3.00 34.30 23.31 6.46 28.33
Ultra Wide Band_Nss1_1TX(Port2)
25/04/2024
7987.2MHz_PoE
e LimoP [~/
120-
QP s
e LimAV [~
AV v
80~ L J
w_
7 I e —
20-
O_I 1 | | | | | I | | | | | | | | | | | 1
30M 100M  150M  200M 250M  300M  350M 400M 450M 500M 550M 60OM 650M TOOM 730M 80OM 830M  O00M 960M
Type Freq Level Limit Margin Factor Dist Condition  Azimuth = Height Raw AF CL PA
(Hz) (dBuV/m) | (dBuV/m) (dE) (dB) (m) ) (m) (dBuV) | (dB) (dB) (dB)
PK 78.36M 26.94 40.00 -13.06 -14.14 3 Herizontal 360 3.00 41.08 11.86 1.76 27.76
PK 126.72M 2517 43.50 -18.33 -8.08 3 Harizontal 360 3.00 33.25 17.43 2.29 27.80
PK 199.26M 34.03 43.50 -9.45 -10.13 3 Herizontal 360 3.00 4418 14.41 2,94 2748
PK 541.5M 28.24 46.00 -17.76 1.13 3 Herizontal 360 3.00 ErAN| 24.69 5.09 28,65
PK 601.02M 32.59 46.00 -1341 1.34 3 Herizontal 360 3.00 31.25 24.03 5.80 28.49
PK 200.04M 40.43 46.00 -5.57 3.44 3 Herizontal 360 3.00 36.99 25.31 6.46 28.33
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seomron as.  ROE TX above 1GHz_ HPRF#16 Appendix D.6

Summary
Mode Result Type Freq Level Limit Margin Dist Condition Azimuth Height
(Hz) (dBuV/m) (dBuV/m) (dB) (m) () (m)
3.1-10.6GHz
Ultra Wide Band_Nss1_1TX(Port1) Pass AV 1.60002G 10.10 - - 3 Vertical 345 149
Ultra Wide Band_Nss1_1TX(Port2) Pass AV 1.60002G 9.94 - - 3 Vertical 329 1.48
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seomron as.  ROE TX above 1GHz_ HPRF#16 Appendix D.6

Result

Mode Result Type Freq Level Limit Margin Dist Condition Azimuth Height
(Hz) (dBuV/m) (dBuVim) (dB) (m) ©) (m)

Ultra Wide Band_Nss1_1TX(Port1) - - - - - - - - - -

7987.2MHz Pass AV 1.79968G 23.64 42.00 -18.36 3 Vertical 360 3.00
7987.2MHz Pass AV 2.19972G 2191 44.00 -22.09 3 Vertical 360 3.00
7987.2MHz Pass AV 3.00031G 23.14 44.00 -20.86 3 Vertical 360 3.00
7987.2MHz Pass AV 2.20022G 2247 44.00 -21.53 3 Horizontal 0 3.00
7987.2MHz Pass AV 2.85546G 20.74 44.00 -23.26 3 Horizontal 0 3.00
7987.2MHz Pass AV 3.8004G 24.07 54.00 -29.93 3 Horizontal 0 3.00
7987.2MHz Pass AV 1.19586G 1.82 10.00 -8.18 3 Vertical 352 1.70
7987.2MHz Pass AV 1.19996G 1.28 10.00 -8.72 3 Vertical 312 148
7987.2MHz Pass AV 1.20566G 0.55 10.00 -9.45 3 Vertical 331 2.10
7987.2MHz Pass AV 1.19135G 0.20 10.00 -9.80 3 Horizontal 307 149
7987.2MHz Pass AV 1.20012G 214 10.00 -7.86 3 Horizontal 280 164
7987.2MHz Pass AV 1.20502G -2.22 10.00 -12.22 3 Horizontal 70 147
7987.2MHz Pass AV 1.57498G -5.99 10.00 -15.99 3 Vertical 78 1.92
7987.2MHz Pass AV 1.58783G -1.21 10.00 -17.21 3 Vertical 15 1.50
7987.2MHz Pass AV 1.60002G 10.10 - - 3 Vertical 345 149
7987.2MHz Pass AV 1.57387G -1.92 10.00 -17.92 3 Horizontal 165 1.50
7987.2MHz Pass AV 1.5813G -7.39 10.00 -17.39 3 Horizontal 133 149
7987.2MHz Pass AV 1.60002G 12.50 - - 3 Horizontal 309 149

Ultra Wide Band_Nss1_1TX(Port2) - - - - - - N - - N

7987.2MHz Pass AV 1.79968G 23.98 42.00 -18.02 3 Vertical 360 3.00
7987.2MHz Pass AV 2.19972G 2145 44.00 -22.55 3 Vertical 360 3.00
7987.2MHz Pass AV 2.99981G 22.79 44.00 -21.21 3 Vertical 360 3.00
7987.2MHz Pass AV 2.1948G 2097 44.00 -23.03 3 Horizontal 0 3.00
7987.2MHz Pass AV 3.12495G 22.09 54.00 -31.91 3 Horizontal 0 3.00
7987.2MHz Pass AV 3.82552G 2326 54.00 -30.74 3 Horizontal 0 3.00
7987.2MHz Pass AV 1.19205G 3.46 10.00 -6.54 3 Vertical 214 149
7987.2MHz Pass AV 1.20269G 251 10.00 -7.49 3 Vertical 360 1.61
7987.2MHz Pass AV 1.19884G 6.28 10.00 -3.72 3 Vertical 339 187
7987.2MHz Pass AV 1.18334G -0.63 10.00 -10.63 3 Horizontal 357 1.62
7987.2MHz Pass AV 1.19998G 5.90 10.00 -4.10 3 Horizontal 0 149
7987.2MHz Pass AV 1.20266G 297 10.00 -7.03 3 Horizontal 0 1.79
7987.2MHz Pass AV 1.56914G -9.15 10.00 -19.15 3 Vertical 88 147
7987.2MHz Pass AV 1.58736G -9.40 10.00 -19.40 3 Vertical 31 1.62
7987.2MHz Pass AV 1.60002G 9.94 - - 3 Vertical 329 148
7987.2MHz Pass AV 1.57576G -6.44 10.00 -16.44 3 Horizontal 357 1.74
7987.2MHz Pass AV 1.58444G -6.56 10.00 -16.56 3 Horizontal 67 1.50
7987.2MHz Pass AV 1.60002G 13.32 - - 3 Horizontal 306 1.53

*The frequencies mentioned in Comments and Explanations are not limited to this Limit.
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seonron 1as. ROE TX above 1GHz_HPRF#16 Appendix D.6
Ultra Wide Band_Nss1_1TX(Port1)
26/04/2024
7987.2MHz_TX
125 LimAV [~
100- AV v
go_
60|
40_ ’—‘
20-
0_
-20-1
-SO_I 1 1 1 1 I | I | | | | I | | | | I | | |
960M 4G 6G 8 106 126 146 166G 186G 206 226G 24G 266G 286G 30G 326G 346G 366G 386G 406
Type Freq Level Limnit Margin Factor Dist Condition  Azimuth | Height Raw AF CcL PA
(Hz) (dBuV/m} (dBuV/m) (dB) (dB) (m) ¥ (m) (dBuV) (dB) (dB) (dB)
AY 1.79968G 23,64 42.00 -18.36 -31.42 3 Vertical 360 3.00 53.06 25.00 3.88 50.76
AV 2,19972G 21.91 44.00 -22.09 -28.74 3 Vertical | 360 3.00 50.65 2710 433 50.63
AV 3.00031G 23,14 44.00 -20.86 -25.34 3 Vertical | 360 3.00 4248 20.50 517 5047
Ultra Wide Band_Nss1_1TX(Port1)
26/04/2024
7987.2MHz_TX
= Lim.AV [~
100 A A
30_
w_
40_ ’—‘
20-
0_
-20-1
-SO_I 1 1 1 1 ! ! I ] | ] ! I ] | ! I ] | ]
960M 4G 6G 8 106 126 146 186G 186G 206G 226G 246G 26G  28G 326G 346 36G 386G 40G
Type Freq Level Limit Margin Factor Dist Condition  Azimuth = Height Raw AF CL PA
(Hz) (dBuV/m} (dBuV/m) (dB) (dB) (m) ¥ (m) (dBuV) (dB) (dB) (dB)
AV 2.20022G 2247 44.00 -21.53 -28.74 3 Haorizontal 0 3.00 51.21 2710 433 50.63
AV 2.85546G 20,74 44.00 -23.26 -26.44 3 Haorizontal 0 3.00 4718 28.50 5.03 50.43
AY 3.8004G 2407 54,00 -29.93 -23.59 3 Harizental 0 3.00 47.66 30.30 5.86 50.21
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seonron 1as. ROE TX above 1GHz_HPRF#16 Appendix D.6
Ultra Wide Band_Nss1_1TX(Port1)
26/04/2024
7987.2MHz_TX
125 LimAV [/~
100- A A
go_
60|
40_
20-
0_
-20-1
-SO_I 1 I | 1 | 1 | | | 1 1 1 | 1 | 1
1.164G 1176 11756 1186 11856 1196 11956 126 12056 1216 12156 1226 12256 1236 12356 124G
Type Freq Level Limnit Margin Factor Dist Condition  Azimuth | Height Raw AF CcL PA
(Hz) (dBuV/m} (dBuV/m) (dB) (dB) (m) ¥ (m) (dBuV) (dB) (dB) (dB)
AY 1.193866G 1.82 10.00 -8.18 -31.08 3 Vertical 352 1.70 32.90 25.88 3.4 50.56
AV 1.19996G 1.28 10.00 -372 -31.15 3 Vertical | 312 148 3243 25.80 3.15 50.56
AV 1.20566G 0.35 10.00 -9.45 -31.14 3 Vertical | 331 210 31.69 25.80 3.16 50.56
Ultra Wide Band_Nss1_1TX(Port1)
26/04/2024
7987.2MHz_TX
= LimAV [/
100 AV v
30_
w_
40_
20-
0_
-20-1
-SO_I 1 I | 1 | 1 | ] | | 1 1 ] 1 | 1
1.164G 1176 11756 1186 11856 1196 11956 126 12056 1216 12156 1226 12256 1236 12356 124G
Type Freq Level Limit Margin Factor Dist Condition  Azimuth = Height Raw AF CL PA
(Hz) (dBuV/m} (dBuV/m) (dB) (dB) (m) ¥ (m) (dBuV) (dB) (dB) (dB)
AV 1.19135G 0.20 10.00 -9.80 -30.99 3 Herizontal 307 143 3119 25.97 3.14 50.56
AV 1.20012G 2,14 10.00 -7.86 -31.15 3 Herizontal 280 1.64 33.29 25.80 3.15 50.56
AY 1.20502G -2.22 10.00 -12.22 -31.14 3 Harizental 70 147 28.92 25.80 316 50.56
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SPORTON LAB.

RSE TX above 1GHz_HPRF#16

Appendix D.6

Ultra Wide Band_Nss1_1TX(Port1)
26/04/2024
7987.2MHz_TX
e LimAV [/~
100- A A
30_
60|
40_
20-
0_
-20-1
-0 | | 1 | 1 1 1 1 |
1.559G 1.565G 1.576 1.575G 1.38G 1.583G 1.59G 1.595G 1.6G 1.605G 1.61G
Type Freq Level Limit Margin Factor Dist Condition  Azimuth = Height Raw AF CL PA
(Hz) (dBuV/m} (dBuV/m) (dB) (dB) (m) ¥ (m) (dBuV) (dB) (dB) (dB)
AY 1.57498G -5.99 10.00 -15.99 -31.24 3 Vertical 78 1.92 23.25 25.35 3.64 50.69
AV 1.38783G -7.21 10.00 -17.21 -31.19 3 Vertical 13 1.50 23.98 25.40 3.65 50.70
AV 1.60002G 10,10 - - -31.27 3 Vertical | 345 143 4137 25.30 3.67 50.70
Ultra Wide Band_Nss1_1TX(Port1)
26/04/2024
7987.2MHz_TX
= Lim.AV [~
100 A A
30_
w_
40_
20-
0_
-20-1
-50- | | | 1 1 | 1 1 |
1.559G 1.565G 1.576 1.575G 1.38G 1.583G 1.59G 1.595G 1.6G 1.605G 1.61G
Type Freq Level Limit Margin Factor Dist Condition  Azimuth = Height Raw AF CL PA
(Hz) (dBuV/m} (dBuV/m) (dB) (dB) (m) ¥ (m) (dBuV) (dB) (dB) (dB)
AV 1.57387G -7.92 10.00 -17.92 -31.25 3 Herizontal 163 1.50 23.33 25,34 3.64 50.69
AV 1.38136 -7.39 10.00 -17.39 -31.18 3 Horizontal 133 143 23.79 25.40 3.65 50.69
AY 1.60002G 12.50 - - -31.27 3 Harizental 30% 149 43.77 25.30 3.67 50.70
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seonron 1as. ROE TX above 1GHz_HPRF#16 Appendix D.6
Ultra Wide Band_Nss1_1TX(Port2)
26/04/2024
7987.2MHz_TX
=i Lim.AV [/
100- A A
30_
60|
40_ ’—‘
20-
0_
-20-1
-SO_I 1 1 1 1 I | I | | | | I | | | | I | | |
960M 4G 6G 8 106 126 146 166G 186G 206 226G 24G 266G 286G 30G 326G 346G 366G 386G 406
Type Freq Level Limnit Margin Factor Dist Condition  Azimuth | Height Raw AF CcL PA
(Hz) (dBuV/m} (dBuV/m) (dB) (dB) (m) ¥ (m) (dBuV) (dB) (dB) (dB)
AY 1.79968G 23.98 42.00 -18.02 -31.42 3 Vertical 360 3.00 53.40 25.00 3.88 50.76
AV 2199726 2145 44.00 -22.55 -28.74 3 Vertical | 360 3.00 50.19 2710 433 50.63
AV 2909816 | 2279 44.00 -21.21 -25.34 3 Vertical | 360 3.00 4813 20.50 517 5047
Ultra Wide Band_Nss1_1TX(Port2)
26/04/2024
7987.2MHz_TX
= Lim.AV [~
100 A A
30_
w_
40_ ’—‘
20-
0_
-20-1
-SO_I 1 1 1 1 ! ! I ] | ] ! I ] | ! I ] | ]
960M 4G 6G 8 106 126 146 186G 186G 206G 226G 246G 26G  28G 326G 346 36G 386G 40G
Type Freq Level Limit Margin Factor Dist Condition  Azimuth = Height Raw AF CL PA
(Hz) (dBuV/m} (dBuV/m) (dB) (dB) (m) ¥ (m) (dBuV) (dB) (dB) (dB)
AV 2,1848G 20.97 44.00 -23.03 -28.70 3 Haorizontal 0 3.00 49.67 2715 432 50.63
AV 3124956 2208 54.00 -31.91 -25.12 3 Haorizontal 0 3.00 47.21 20.60 5.27 50.45
AY 3.82552G 23.26 54,00 -30.74 -23.38 3 Harizental 0 3.00 46.64 30.45 5.90 5019
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seonron 1as. ROE TX above 1GHz_HPRF#16 Appendix D.6
Ultra Wide Band_Nss1_1TX(Port2)
26/04/2024
7987.2MHz_TX
=i Lim.AV [/
100- A A
go_
60|
40_
20-
0_
-20-1
-SO_I 1 I | 1 | 1 | | | 1 1 1 | 1 | 1
1.164G 1176 11756 1186 11856 1196 11956 126 12056 1216 12156 1226 12256 1236 12356 124G
Type Freq Level Limnit Margin Factor Dist Condition  Azimuth | Height Raw AF CcL PA
(Hz) (dBuV/m} (dBuV/m) (dB) (dB) (m) ¥ (m) (dBuV) (dB) (dB) (dB)
AY 1.19203G 3.46 10.00 -6.54 -31.00 3 Vertical 214 1.49 34.46 23.96 3.4 50.56
AV 1.20260G6 | 2.51 10.00 -749 -31.15 3 Vertical | 360 1.61 33.66 25.80 3.15 50.56
AV 1198846 6.28 10.00 -3.72 -31.13 3 Vertical | 339 1.87 Er| 25.82 3.15 50.56
Ultra Wide Band_Nss1_1TX(Port2)
26/04/2024
7987.2MHz_TX
= LimAV [/
100 AV v
30_
w_
40_
20-
0_
-20-1
-SO_I 1 I | 1 | 1 | ] | | 1 1 ] 1 | 1
1.164G 1176 11756 1186 11856 1196 11956 126 12056 1216 12156 1226 12256 1236 12356 124G
Type Freq Level Limit Margin Factor Dist Condition  Azimuth = Height Raw AF CL PA
(Hz) (dBuV/m} (dBuV/m) (dB) (dB) (m) ¥ (m) (dBuV) (dB) (dB) (dB)
AV 1183346 -0.63 10.00 -10.63 -30.90 3 Herizontal 357 1.62 30.27 26.07 3.13 50.56
AV 1.19998G | 5.90 10.00 -4.10 -31.15 3 Haorizontal 0 143 37.05 25.80 3.15 50.56
AY 1.20266G 257 10.00 -7.03 -31.15 3 Harizental 0 179 3412 25.80 3.15 50.56
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SPORTON LAB.

RSE TX above 1GHz_HPRF#16

Appendix D.6

Ultra Wide Band_Nss1_1TX(Port2)
26/04/2024
7987.2MHz_TX
125 LimAV [~
100- AV v
30_
60|
40_
20-
0_
-20-1
-0 | | | | 1 1 1 1 |
1.559G 1.565G 1.576 1.575G 1.38G 1.583G 1.59G 1.595G 1.6G 1.605G 1.61G
Type Freq Level Limnit Margin Facter Dist Condition  Azimuth | Height Raw AF CL PA
(Hz) (dBuV/m} (dBuV/m) (dB) (dB) (m) ¥ (m) (dBuV) (dB) (dB) (dB)
AY 1.56914G -85 10.00 -18.15 -31.30 3 Vertical a8 1.47 22,15 23.30 3.63 50.69
AV 1.38736G -9.40 10.00 -19.40 -31.19 3 Vertical | 31 1.62 21.79 25.40 3.65 50.70
AV 1.60002G 9.94 - - -31.27 3 Vertical | 329 148 41.21 25.30 3.67 50.70
Ultra Wide Band_Nss1_1TX(Port2)
26/04/2024
7987.2MHz_TX
= Lim.AV [~
100 A A
30_
w_
40_
20-
0_
-20-1
-50- | | | 1 1 | 1 1 |
1.559G 1.565G 1.576 1.575G 1.38G 1.583G 1.59G 1.595G 1.6G 1.605G 1.61G
Type Freq Level Limit Margin Factor Dist Condition  Azimuth = Height Raw AF CL PA
(Hz) (dBuV/m} (dBuV/m) (dB) (dB) (m) ¥ (m) (dBuV) (dB) (dB) (dB)
AV 1.57576G -6.44 10.00 -16.44 -31.23 3 Herizontal 357 1.74 2479 25.36 3.64 50.69
AV 1.58444G -6.56 10.00 -16.56 -31.19 3 Herizontal 67 1.50 24.63 25.40 3.65 50.70
AY 1.60002G 13.32 - - -31.27 3 Harizental 306 1.53 44.59 25.30 3.67 50.70
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